TOBY

Shenzhen Toby Technology Co., Ltd.

¢

Report No.
Applicant

Report No.: TB-FCC173040
Page: 1o0f 221

FCC Radio Test Report
FCC ID: 2AREL-MW312

Original Grant
TB-FCC173040

Shenzhenshi DajieKejiYouxianGongsi

Equipment Under Test (EUT)

EUT Name
Model No.

Series Model No.

S/IN

Brand Name
Receipt Date
Test Date

Issue Date
Standards
Test Method

Conclusions

Test/Witness Engineer

AC1200 Dual Band Home Mesh Wi-Fi System
MW312

MW312S, MW313, MW313S

M1914000752, M1914000849

Victure

2020-05-09

2020-05-09 to 2020-05-19

2020-05-20

FCC Part 15, Subpart E 15.407
ANSI C63.10: 2013

PASS

In the configuration tested, the EUT complied with the standards specified above,

The EUT technically complies with the FCC and IC requirements

this test report do not relate to other samples of the same product. The manufacturer should
ensure that all products in series production are in conformity with the product sample detailed in

the report.

TB-RF-074-1. 0

1A/F., Bldg.6, Yusheng Industrial Zone, The National Road No0.107 Xixiang Section 467, Xixiang,

Bao’an, Shenzhen, China

Tel: +86 75526509301 Fax: +86 75526509195



Report No.: TB-FCC173040
TOBY Page: 2 of 221

Contents
CONGENTS TR A e B AR R L R AT 2
1. GENERAL INFORMATION ABOUT EUT ..ottt 5
1.1 %€lient IpfGrmation ................. KBS LW .o W ... B T 5
1.2 General Description of EUT (Equipment Under TESt) .....cccccvvvevieereeie e 5
1.3 Block Diagram Showing the Configuration of System Tested............c.cccccvvvvvieiieennenn y
1.4 Description Of SUPPOIT UNILS .....ccviiieiicecie e sae e sne e 7
1.5 Description Of TESE MOE.........cccueiiiieiiee e sre e e 7/
1.6 Description of Test SOftware SettiNg ..........ccccevviieiieiieee e 9
1.7 Measurement UNCEMAINTY .........cccueiieieiieiiee e ste et sse e e eesraesneenaesneennens 10
1.8 Test'EaACIBY.................. KA L., ...l BT . 10
2. PEST SUMVARY ™ o B ..... 0. A R e R ..t 11
3. EEST SOERNVARE ... 0 K. 0 RS LAY 11
4. TESIHMEQUIBIMENT ........ K. ¢ N L s el B P, 12
5. CONDBETED BMISSION TEST ... g8 Al .. A TR B 13
bl TestStantard ant Limits . ... et ofon W LA R 1.3
b 24TesRSetup........... ELANN I Rl e WA AT R W ) 13
SEBNLest'Proceduiek..... ma.. ... .S M. AN e S 14
5.4 Deviation From Test Standard............cccooeiieiiii i 14
5.5 EUT Operating MOGE .......c.cccccireiiieeniniirsiesinessesseeseeessesssssssesessnsssssnsessesssesnessrnssssnnessns 14
2. 0Nfest Data gm..... . B W R . e R RN ) e 14
6. RADIATED EMISSION TESTR. e N Lo ... e .. e 15
6.1 Test Standard and LiMit............ccoooiiioiiic et 15
©.4Jest Setup... Rt ham. T TR TR 16
6.3 TestPracedureT........... S SN, .o R R TR T 17
6.4 Deviation From Test Standard............cccccevieiiiieiic i 18
6.5 EUT Operating CoNAItION ............cceiieiiiiieiiece ettt sae e ens 18
0.0 TesiPata. A ... o B 0. . R T e 18
7. BAND, EDGE EMISSIONSN M. ... M & ... R s BN 19
7.1 Test Standard and LiMiL............ccoooiiiiiiiniieeece st s nes 19
1.2 TeshSeltphe........ 5 8 . W VRS RN e 20
B estProcedure. S a N L o LT 20
7.4 Deviation From Test Standard...........ccccooeiieiiiiiicre e 21
7.5 EUT Operating CONItION .........ccccoveiiieiiiieiieie e sae e e sne e e enaeeneenns 21
@ovI@st Delta....... @= N h N8 L RLEN R e e 21
8. BANDWIDNGFITESTR M. ... S B .0 R AT 22
8.1 Test Standard and LiMit..........cooiiiiiiie e 22
B2 TeSHSCIUD. oS W NIRRT R % 22
BEFTest PrecedilrG. . ....... .« 5. .. St ... ot N 8. BN Y 22

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 3of 221

8.4 Deviation From Test Standard.............cccoveiieiii i eree 23
8.5 EUT Operating CONGItION .......cccouviieieeiie et sis e eie e se e e ste e e e eneesraesne e e 23
8.6 TesHDalar....... ... W3 . o K. 00 AR MY 23
9. OUTPUT POWER AND E.LLR.P TEST ...ttt sre s s ve e 24
9.1 Test Standard and LiMit............ccooiiiiiiiiie et sre e srbe e e eareeeas 24
0.2 SR SEIp. ... om. ... W0 W AT LR e AR RN 24
0.3Wiest Procefilife®e M................... L. S AN IR o am.... W AT R e 24
9.4 Deviation From Test Standard...........c.oooviiiiiii i 25
9.5 EUT Operating CONGITION ........coviiiiiiieie et 25
SORLEST Dateso .. .. N WS SN RN R L 25
10. POWER SPECTRAL DENSITY TEST ...ooooiiii ettt 26
10.1 Test Standard and LiMit ...........ccoieiiiiiieiieciee et sreesbae e re e saee s 26
N2aPest Selp ... B N AR R e T 26
10.3 TESEProcedure. ... m..... kL. ... b B R 26
10.4 Deviation From Test Standard...........cccceoveiiiiiie e ere e 27
10.5 EUT Operating CONAItION .........cccoiiiiiiiieiieie et ste et sraenne s 27
10.6_LeShBaga................ E AW v . e LT el et 27
11. FREQUENCY STABILITY MEASUREMENT ......ooiiiiiiceccee ettt 28
11.1 Test Standard and LIMit ...........coooiiiiiiieieccec e ere e 28
11.24Festoetupy. ... R8RSR T T e 28
16 3 esPFProcedire..... .o, . ... ol i W L R R A 28
11.4 Deviation From Test Standard...........cceoeiiiiiii i 28
11.5 EUT Operating CONILION ........ccoueiieiiieieee ettt sae e e e e enaesneenaens 29
11%kest Data.,..... Ba A 1. .S ... R BTN R 29
12, SANTENNA*REQUIREMENT. £ L0028, ... v A B T 30
12.1 Standard REQUIFEMENL..........ccviveeiiiiiiireiirieite e s sees e seessnessssassnsssesessresssnsssesseensens 30
12.2 Antenna Connected CONSIIUCTION .........coiviiiiiiie ettt eaeeas 30
12.3 Deviation From Test Standard...........cccccoovieiiiie et 30
12. MResSUIES.......om. ... B S R Nt RS 30
ATTACHMENT A-- CONDUCTED EMISSION TEST DATA ... 31
ATTACHMENT B-- RADIATED EMISSION TEST DATA ...ttt 33
ATTACHMENT C-- RESTRICTED BANDS REQUIREMENT AND BAND-EDGE TEST DATA
................................................................................................................................................................. 91
ATTACHMENT D--BANDWIDTH TEST DATA ...ttt 135
ATTACHMENT E--AVG OUTPUT POWER AND E.I.LR.P TEST DATA ..o, 181
ATTACHMENT F-- POWER SPECTRAL DENSITY TEST DATA ...t 190

TB-RF-074-1.0



TOBY

Report No.: TB-FCC173040

Page: 4 of 221
Revision History
Report No. Version Description Issued Date
TB-FCC173040 Rev.01 Initial issue of report 2020-05-20

TB-RF-074-1.0




Report No.: TB-FCC173040
TOBY Page: 5o0f 221

1. General Information about EUT

1.1 Client Information

Applicant . | Shenzhenshi DajieKejiYouxianGongsi

Addiress Longhuaxinqu Minzhijiedao Huangjia shangyeguang chang B711
Shenzhen Guangdong 518000, CN

Manufacturer : | Shenzhenshi DajieKejiYouxianGongsi

o i Longhuaxinqu Minzhijiedao Huangjia shangyeguang chang B711

Shenzhen Guangdong 518000, CN

1.2 General Description of EUT (Equipment Under Test)

EUT Name : | AC1200 Dual Band Home Mesh Wi-Fi System

Models No. | MW312, MW312S, MW313, MW313S

All these model product are identical the same, for commercial use with

Moggebiiterenes different model number.

Operation Frequency:
U-NII-1: 5180MHz~5240MHz, U-NII-3: 5745MHz~5825MHz

Number of Channel: Please see Note(2)
RF Output Power: U-NII-1:24.55dBm | U-NII-3: 25.98dBm
Antenna Gain: Please see Note(3)
Product . | Modulation Type: 802.11a: OFDM (QPSK, BPSK, 16QAM)
Description \ 802.11n: OFDM (QPSK, BPSK, 16QAM, 64QAM)

802.11ac: OFDM (QPSK, BPSK, 16QAM, 64QAM, 256QAM)

Bit Rate of Transmitter: | Using 20MHz bandwidth, data rate up to 173.3 Mbps
Using 40MHz bandwidth, data rate up to 400 Mbps
Using 80MHz bandwidth, data rate up to 866.7 Mbps

Condition of Operation: | Indoor&Master Mobile Device

Power Rating . | Adapter(RD1201500-C55-153MG):
Input: AC 100-240V, 50/60Hz, 0.6A max
Output: DC 12V, 1.5A

Software Version ;1 V1.0.0

Hardware Version | :| AR-M400 V3.0

Note: (1) This Test Report is FCC Part 15, Subpart E(15.407) for 802.11a/n/ac, the test
procedure follows the KDB 789033 D02 General U-NII Test Procedures New Rules v02r01.
More detailed features description, please refer to the manufacturer’s specifications or the
User’s Manual.

TB-RF-074-1.0
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(2) Channel List:

Frequency Band Channel No. Frequency Channel No. Frequency
36 5180 MHz 44 5220 MHz
5180~5240MHz 38 5190 MHz 46 5230 MHz
(U-NII-1) 40 5200 MHz 48 5240 MHz

42 5210 MHz

For 20 MHz Bandwidth, use channel 36, 40, 44, 48; For 40 MHz Bandwidth, use channel 38, 46.
For 80 MHz Bandwidth, use channel 42.

Frequency Band Channel No. Frequency Channel No. Frequency
149 5745 MHz 157 5785 MHz

5745~5825MHz
(U-NII-3) 151 5755 MHz 159 5795 MHz
153 5765 MHz 161 5805 MHz
155 5775 MHz 165 5825 MHz

For 20 MHz Bandwidth, use channel 149, 153, 157, 161, 165. For 40 MHz Bandwidth, use channel 151, 159.
For 80 MHz Bandwidth, use channel 155.

(2) Channel List:

Mode NanT Remark

802.11a 2 ANT. A+ ANT. B

802.11n (HT20) ANT. A+ ANT. B

802.11n (HT40) ANT. A+ ANT. B

802.11ac(VHT40) ANT. A+ ANT. B

2
2
802.11ac(VHT20) 2 ANT. A+ ANT. B
2
2

802.11ac(VHT80) ANT. A+ ANT. B

Antenna Gain Directional Gain
Antenna Brand Model Name Type : :
(dBi) (dBi)
; U-NII-1: 5
ANT. A N/A SLEingB400150135 copper tube
U-NII-3: 5 U-NII-1: 8.01
] U-NII-1: 5 U-NII-3: 8.01
ANT. B N/A SLEingB400150135 copper tube T

Note: For MIMO mode: Directional Gain=ANT. Gain+10*LOG(Nanr).

TB-RF-074-1.0
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1.3 Block Diagram Showing the Configuration of System Tested

Charging + TX Mode

Adapter EUT

TX Mode

Adapter EUT

oAy _ Notebook
1.4 Description of Support Units
Name Model S/N Manufacturer | Used “"
Notebook 161301-CN | 15987/00203076 Xiaomi J

1.5 Description of Test Mode

To investigate the maximum EMI emission characteristics generates from EUT, the test
system was pre-scanning tested base on the consideration of following EUT operation mode
or test configuration mode which possible have effect on EMI emission level. Each of these
EUT operation mode(s) or test configuration mode(s) mentioned follow was evaluated
respectively.

For Conducted Test

Final Test Mode Description
Mode 1 Charging + TX a Mode(5180MH2z)
For Radiated Test Below 1GHz
Final Test Mode Description
Mode 2 Charging + TX a Mode(5180MHz)

TB-RF-074-1.0
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For Radiated Above 1GHz and RF Conducted Test

Test Band Final Test Mode Description
Mode 3 TX Mode 802.11a Mode Channel 36/40/48
Mode 4 TX Mode 802.11n(HT20) Mode Channel 36/40/48
U-NII-1 Mode 5 TX Mode 802.11ac(VHT20) Mode Channel 36/40/48
Mode 6 TX Mode 802.11n(HT40) Mode Channel 38/46
Mode 7 TX Mode 802.11ac(VHT40) Mode Channel 38/46
Mode 8 TX Mode 802.11ac(VHT80) Mode Channel 42
Mode 9 TX Mode 802.11a Mode Channel 149/157/165
Mode 10 TX Mode 802.11n(HT20) Mode Channel 149/157/165
U-NII-3 Mode 11 TX Mode 802.11ac(VHT20) Mode Channel 149/157/165
Mode 12 TX Mode 802.11n(HT40) Mode Channel 151/159
Mode 13 TX Mode 802.11ac(VHT40) Mode Channel 151/159
Mode 14 TX Mode 802.11ac(VHT80) Mode Channel 155

Note : (1)The adapter and antenna gain provided by the applicant, the verified for the RF
conduction test provided by TOBY test lab.
(2) For the Conducted Emission and Radiated test used the EUT-1(S/N number: M1914000752).
For the RF Conduction test used the EUT-2(S/N number: M1914000849).

Note:

(1) For all test, we have verified the construction and function in typical operation. And all the
test modes were carried out with the EUT in transmitting operation in maximum power with
all kinds of data rate.

According to ANSI C63.10 standards, the measurements are performed at the highest,
middle, lowest available channels, and the worst case data rate as follows:
802.11a Mode: OFDM (6 Mbps)
802.11n (HT20) Mode: MCS 0
802.11n (HT40) Mode: MCS 0
802.11ac(VHT20) Mode: MCS 0/ Nss1
802.11ac(VHT40) Mode: MCS 0/ Nss1
802.11ac(VHT80) Mode: MCS 0/ Nss1
(2) During the testing procedure, the continuously transmitting with the maximum power
mode was programmed by the customer.
(3) The EUT is considered a mobile unit; it was positioned on X-plane. The worst case was
found positioned on X-plane. Therefore only the test data of this X-plane was used for
radiated emission measurement test.

TB-RF-074-1.0
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1.6 Description of Test Software Setting

During testing channel& Power controlling software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power
selection is for the setting of RF output power expected by the customer and is going to be
fixed on the firmware of the final end product power parameters of WLAN.

Test Software: MP Tool
U-NII-1
Parameters
Mode Frequency (MHz)
Ant. A Ant. B

5180 19 17
802.11a 5200 19 17
5240 19 16
5180 19 17
802.11n(HT20) 5200 19 17
5240 19 16
5180 19 17
802.11ac(VHT20) 5200 19 17
5240 19 16
5190 24 21
802.11n(HT40) — = B,
5190 24 21

802.11ac(VHT40)
5230 24 21
802.11ac(VHT80) 5210 27 24

U-NII-3
Parameters
Mode Frequency (MHz)
Ant. A Ant. B

5745 32 30
802.11a 5785 32 30
5825 32 30
5745 30 29
802.11n(HT20) 5785 30 29
5825 30 29
5745 33 31
802.11ac(VHT20) 5785 33 31
5825 33 31
5755 32 30
802.11n(HT40) o - 30
802.11ac(VHT40) o L 30
5795 32 30
802.11ac(VHT80) 5775 32 30

TB-RF-074-1.0
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1.7 Measurement Uncertainty

The reported uncertainty of measurementy + U,where expended uncertainty U is based on
a standard uncertainty multiplied by a coverage factor of k=2, providing a level of
confidence of approximately 95 %.

Test Item Parameters Expanded Uncertainty (U_ap)
Level Accuracy:
[ & y +3.50 dB
Conducted Emission 9kHz~150kHz
+3.10 dB
150kHz to 30MHz
Level Accuracy:
Radiated Emission y +4.60 dB
9kHz to 30 MHz
Level Accuracy:
Radiated Emission y +4.50 dB
30MHz to 1000 MHz
Level Accuracy:
Radiated Emission y +4.20 dB
Above 1000MHz

1.8 Test Facility

The testing was performed by the Shenzhen Toby Technology Co., Ltd., in their facilities
located at:1A/F., Bldg.6, Yusheng Industrial Zone, The National Road N0.107 Xixiang
Section 467, Xixiang, Bao’an, Shenzhen, Guangdong, China.

At the time of testing, the following bodies accredited the Laboratory:

CNAS (L5813)

The Laboratory has been accredited by CNAS to ISO/IEC 17025: 2005 General
Requirements for the Competence of Testing and Calibration Laboratories for the
competence in the field of testing. And the Registration No.: CNAS L5813.

A2LA Certificate No.: 4750.01
The laboratory has been accredited by American Association for Laboratory
Accreditation(A2LA) to ISO/IEC 17025: 2005 General Requirements for the Competence of
Testing and Calibration Laboratories for the technical competence in the field of Electrical
Testing. And the A2LA Certificate No.: 4750.01.FCC Accredited Test Site Number: 854351.

IC Registration No.: (11950A)
The Laboratory has been registered by Certification and Engineering Bureau of Industry
Canada for radio equipment testing. The site registration: Site# 11950A.

TB-RF-074-1.0
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2. Test Summary

FCC Part 15 Subpart E(15.407)
Standard Section
Test Item Judgment | Remark

FCC

15.203 Antenna Requirement PASS N/A

15.207 Conducted Emission PASS N/A
15.407(b) Band Edge Emissions PASS N/A
15.407(a) 26dB Bandwidth&99% Bandwidth PASS N/A
15.407(e) 6dB Bandwidth(only for UNII-3) PASS N/A
15.407(a) AVG Output Power and E.I.LR.P PASS N/A
15.407(a) Power Spectral Density PASS N/A
15.407(b) Trapsmltter Radiated Spurious PASS N/A

Emission
15.407(g) Frequency Stability PASS N/A
Note: “/” for no requirement for this test item.
N/A is an abbreviation for Not Applicable.

3. Test Software

Test Item Test Software | Manufacturer Version No.
Conducted Emission EZ-EMC EZ CDI-03A2
Radiation Emission EZ-EMC EZ FA-03A2RE
RF Conducted
MTS-8310 MWRFtest Vv2.0.0.0
Measurement

TB-RF-074-1.0
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4. Test Equipment
Conducted Emission Test
Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Due Date
EMI Test Receiver Rohde & Schwarz ESCI 100321 Jul. 13,2019 | Jul. 12, 2020
Compliance
RF Switching Unit Direction Systems RSU-A4 34403 Jul. 13,2019 | Jul. 12, 2020
Inc
AMN SCHWARZBECK NNBL 8226-2 8226-2/164 Jul. 13, 2019 Jul. 12, 2020
LISN Rohde & Schwarz ENV216 101131 Jul. 13,2019 | Jul. 12, 2020
Radiation Emission Test
Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Due Date
Spectrum Analyzer Agilent E4407B MY45106456 Jul. 13,2019 | Jul. 12, 2020
EMI Test Receiver Rohde & Schwarz ESPI 100010/007 Jul. 13,2019 | Jul. 12, 2020
Spectrum Analyzer Rohde & Schwarz FSV40-N 102197 Mar.07, 2020 | Mar. 06, 2021
Bilog Antenna ETS-LINDGREN 3142E 00117537 Mar.01, 2020 Feb. 28, 2021
Horn Antenna ETS-LINDGREN 3117 00143207 Mar.01, 2020 Feb. 28, 2021
Horn Antenna ETS-LINDGREN BBHA 9170 BBHA9170582 Mar.01, 2020 Feb. 28, 2021
Loop Antenna SCHWARZBECK FMZB 1519 B 1519B-059 Jul. 13, 2019 Jul. 12, 2020
Pre-amplifier Sonoma 310N 185903 Mar.01, 2020 Feb. 28, 2021
Pre-amplifier HP 8449B 3008A00849 Mar.01, 2020 Feb. 28, 2021
Pre-amplifier SKET LNPA_1840G-50 SK201904032 Jul. 27, 2019 Jul. 26, 2020
Cable HUBER+SUHNER 100 SUCOFLEX Mar.07, 2020 Mar. 06, 2021
Positioning Controller ETS-LINDGREN 2090 N/A N/A N/A
Antenna Conducted Emission
Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Due Date
Spectrum Analyzer Agilent E4407B MY45106456 Jul. 13,2019 | Jul. 12, 2020
Spectrum Analyzer Rohde & Schwarz ESCI 100010/007 Jul. 13, 2019 Jul. 12, 2020
MXA Signal Analyzer Agilent N9020A MY49100060 Sep. 16, 2019 | Sep. 15, 2020
Vector Signal Generator Agilent N5182A MY50141294 Sep. 16, 2019 | Sep. 15, 2020
Analog Signal Generator | Agilent N5181A MY50141953 Sep. 16, 2019 | Sep. 15, 2020
DARE! Instruments | padiPowerRPR3006W | 17100015SNO26 | Sep. 16,2019 | Sep. 15, 2020
DARE! Instruments | padiPowerRPR3006W | 17100015SNO29 | Sep. 16,2019 | Sep. 15, 2020
RF Power Sensor
DARE!! Instruments | RadiPowerRPR3006W | 17100015SNO31 | Sep. 16, 2019 | Sep. 15, 2020
DARE!! Instruments | RadiPowerRPR3006W | 17100015SNO33 | Sep. 16, 2019 | Sep. 15, 2020

TB-RF-074-1.0
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5. Conducted Emission Test

5.1 Test Standard and Limit

5.1.1 Test Standard

FCC Part 15.207

5.1.2 Test Limit

Conducted Emission Test Limit

Maximum RF Line Voltage (dBuV)

hshtEncy Quasi-peak Level Average Level
150kHz~500kHz 66 ~ 56 * 56 ~ 46 *
500kHz~5MHz 56 46
5MHz~30MHz 60 50

Notes:

(1) *Decreasing linearly with logarithm of the frequency.
(2) The lower limit shall apply at the transition frequencies.
(3) The limit decrease in line with the logarithm of the frequency in the range of 0.15 to

0.50MHz.
5.2 Test Setup

GR.P

RECEIVER
0.4m/ |§|
" _'l.—_ _D
EUT LISN o
- oo [+]
-y
7
0.8m /
® [
0.8m 4 El u\
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5.3 Test Procedure

(1) The EUT was placed 0.8 meters from the horizontal ground plane with EUT being
connected to the power mains through a line impedance stabilization network (LISN). All
other support equipments powered from additional LISN(s). The LISN provide 50 Ohm/
50uH of coupling impedance for the measuring instrument.

(2) Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded
back and forth in the center forming a bundle 30 to 40 cm long.

(3) I/0O cables that are not connected to a peripheral shall be bundled in the center. The end
of the cable may be terminated, if required, using the correct terminating impedance. The
overall length shall not exceed 1 m.

(4) LISN at least 80 cm from nearest part of EUT chassis.
(5) The bandwidth of EMI test receiver is set at 9kHz, and the test frequency band is from

0.15MHz to 30MHz.

5.4 Deviation From Test Standard

No deviation

5.5 EUT Operating Mode

Please refer to the description of test mode.

5.6 Test Data

Please refer to the Attachment A.

TB-RF-074-1.0
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6. Radiated Emission Test

6.1 Test Standard and Limit

6.1.1 Test Standard
FCC Part 15.209
6.1.2 Test Limit

Radiated Emission Limits (9kHz~1000MHz)

Frequency Field Strength Measurement Distance
(MHz (microvolt/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

Radiated Emission Limit (Above 1000MHz)

Frequency Distance of 3m (dBuV/m)
(MHz) Peak Average
Above 1000 74 54

Note:

(1) The tighter limit applies at the band edges.

(2) Emission Level(dBuV/m)=20log Emission Level(uV/m)

Limits of unwanted emission out of the restricted bands

Frequency (MHz) EIRP Limits (dBm) Equivalent Field Strength at 3m (dBuV/m)
5150~5250 -27 68.3
5250~5350 -27 68.3
5470~5725 -27 68.3
-27(Note 2) 68.3
5725~5825 10(Note 2) 105.3
15.6(Note 2) 110.9

TB-RF-074-1.0
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27(Note 2) 122.3

NOTE:

1, The following formula is used to convert the equipment isotropic radiated power (eirp) to field strength:

1000000+ 30P _ ,
E=—uV/m, where P is the eirp (Watts)

2, According to FCC 16-24,All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or
more above or below theband edge increasing linearly to 10 dBm/MHz at 25 MHz above or below
the band edge, and from 25MHz above or below the band edge increasing linearly to a level of
15.6 dBm/MHz at 5 MHz above orbelow the band edge, and from 5 MHz above or below the band

edge increasing linearly to a level of 27dBm/MHz at the band edge.

6.2 Test Setup

RX Antenna

EUT

Metal Full Soldered Ground Plane

Spectrum Analyzer

! Receiver C-CJ— Pre-amp

Below 30MHz Test Setup
RX Antenna
e
Ant.feed | T
point !
EuT i 1-4m
|
|
I

Metal Full Soldered Ground Plane

Spectrum Analyzer

! Receiver _ 00 Pre-amp

Below 1000MHz Test Setup
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Antenna

- tower

Hom
-
antenna

EUT ‘ Y ‘
4m
i‘\ Spectrum
A__ analyzer
oy e *
Turntable i lm A .

i 30em A _.I:':l
A PA \‘—Pl'e—'unp - ‘ T=

AAAAAAL | 1 T ]

-~

Above 1GHz Test Setup

6.3 Test Procedure

(1) The measuring distance of 3m shall be used for measurements at frequency up to 1GHz.
The EUT was placed on a rotating 0.8m high above the ground, the table was rotated 360
degrees to determine the position of the highest radiation.

(2) Measurements at frequency above 1GHz. The EUT was placed on a rotating 1.5m high
above the ground. RF absorbers covered the ground plane with a minimum area of 3.0m by
3.0m between the EUT and measurement receiver antenna. The RF absorber shall not
exceed 30cm in high above the conducting floor. The table was rotated 360 degrees to
determine the position of the highest radiation.

(3) The Test antenna shall vary between 1m and 4m, Both Horizontal and Vertical Antenna
Ore set to make measurement.

(4) The initial step in collecting conducted emission data is a spectrum analyzer peak
detector mode pre-scanning the measurement frequency range. Significant peaks are then
marked and then Quasi Peak detector mode re-measured.

(5) If the Peak Mode measured value compliance with and lower than Quasi Peak Mode
Limit Bellow 1 GHz, the EUT shall be deemed to meet QP Limits and then no additional QP
Mode measurement performed. But the Peak Value and average value both need to
comply with applicable limit above 1 GHz.

(6) Testing frequency range below 1GHz the measuring instrument use VBW=120 kHz with
Quasi-peak detection.

(7) Testing frequency range above 1GHz the measuring instrument use RBW=1 MHz and
VBW=3 MHz with Peak Detector for Peak Values, and use RBW=1 MHz and VBW=10 Hz
with Peak Detector for Average Values.

(8) For the actual test configuration, please see the test setup photo.
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6.4 Deviation From Test Standard

No deviation

6.5 EUT Operating Condition

The Equipment Under Test was set to Continual Transmitting in maximum power.

6.6 Test Data

Remark: During testing above 1GHz the measuring instrument use RBW=1 MHz and
VBW=3 MHz with Peak Detector for Peak Values, and use RBW=1 MHz and VBW=10
Hz with Peak Detector for Average Values.

Please refer to the Attachment B.
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7. Band Edge Emissions
7.1 Test Standard and Limit

7.1.1 Test Standard
FCC Part 15.407(b)

7.1.2 Test Limit
Limits of unwanted emission out of the restricted bands

Frequency (MHz) EIRP Limits (dBm) Equivalent Field Strength at 3m (dBuV/m)
5150~5250 -27 68.3
5250~5350 -27 68.3
5470~5725 -27 68.3
-27(Note 2) 68.3
etk o 10(Note 2) 105.3
15.6(Note 2) 110.9
27(Note 2) 122.3
NOTE:

1, The following formula is used to convert the equipment isotropic radiated power (eirp)

to field strength:

E= w uV/m, where P is the eirp (Watts)

2, According to FCC 16-24,All emissions shall be limited to a level of -27 dBm/MHz at 75
MHz or

more above or below theband edge increasing linearly to 10 dBm/MHz at 25 MHz above
or below

the band edge, and from 25MHz above or below the band edge increasing linearly to a
level of

15.6 dBm/MHz at 5 MHz above orbelow the band edge, and from 5 MHz above or below
the band

edge increasing linearly to a level of 27dBm/MHz at the band edge.
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7.2 Test Setup

Antenna

-~ tower

N .._r_‘ Horn
v

o ‘ v antenna
4m
— Spectrum
A — i h w0
ooy
Turntable i lm \ -

i 30cm A _'C.:-
4 P e \‘-Pre—amp - | .'3'_"

AAAAAAA | | ]

7.3 Test Procedure

(1) The measuring distance of 3m shall be used for measurements at frequency up to 1GHz.
The EUT was placed on a rotating 0.8m high above the ground, the table was rotated 360
degrees to determine the position of the highest radiation.

(2) Measurements at frequency above 1GHz. The EUT was placed on a rotating 1.5m high
above the ground. RF absorbers covered the ground plane with a minimum area of 3.0m by
3.0m between the EUT and measurement receiver antenna. The RF absorber shall not
exceed 30cm in high above the conducting floor. The table was rotated 360 degrees to
determine the position of the highest radiation.

(3) The Test antenna shall vary between 1m and 4m, Both Horizontal and Vertical Antenna
Ore set to make measurement.

(4) The initial step in collecting conducted emission data is a spectrum analyzer peak
detector mode pre-scanning the measurement frequency range. Significant peaks are then
marked and then Quasi Peak detector mode re-measured.

(5) If the Peak Mode measured value compliance with and lower than Quasi Peak Mode
Limit Bellow 1 GHz, the EUT shall be deemed to meet QP Limits and then no additional QP
Mode measurement performed. But the Peak Value and average value both need to
comply with applicable limit above 1 GHz.

(6) Testing frequency range below 1GHz the measuring instrument use VBW=120 kHz with
Quasi-peak detection.

(7) Testing frequency range above 1GHz the measuring instrument use RBW=1 MHz and
VBW=3 MHz with Peak Detector for Peak Values, and use RBW=1 MHz and VBW=10 Hz
with Peak Detector for Average Values.

(8) For the actual test configuration, please see the test setup photo.
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7.4 Deviation From Test Standard

No deviation

7.5 EUT Operating Condition
The Equipment Under Test was set to Continual Transmitting in maximum power.

7.6 Test Data

Please refer to the Attachment C.
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8. Bandwidth Test
8.1 Test Standard and Limit

8.1.1 Test Standard
FCC Part 15.407
8.1.2 Test Limit

FCC Part 15 Subpart C(15.407)
Test Item Limit Frequz\r;llc:_'yz)Range
5150~5250
26 Bandwidth N/A 5250~5350
5500~5725
6 dB Bandwidth >500kHz 5725~5850

8.2 Test Setup

8.3 Test Procedure

(1) The EUT was directly connected to the spectrum analyzer and antenna output port as show
in the block diagram above.
(2) The setting of the spectrum analyser as below:

26dB Bandwidth Test
Spectrum Parameters Setting
Attenuation Auto
Span >26 dB Bandwidth
RBW Approximately 1% of the emission bandwidth
VBW VBW>RBW
Detector Peak
Trace Max Hold
Sweep Time Auto
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6dB Bandwidth Test

Spectrum Parameters Setting
Attenuation Auto

Span >6 dB Bandwidth
RBW 100 kHz

VBW VBW>=3*RBW
Detector Peak

Trace Max Hold
Sweep Time Auto

99% Occupied Bandwidth Test

Spectrum Parameters

Setting

Attenuation

Auto

RBW 1% to 5% of the OBW
VBW = 3RBW

Detector Peak

Trace Max Hold

8.4 Deviation From Test Standard

No deviation

8.5 EUT Operating Condition

The EUT was set to continuously transmitting in each mode and low, Middle and high

channel for the test.

8.6 Test Data

Please refer to the Attachment D.
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9. Output Power and E.I.R.P Test
9.1 Test Standard and Limit
9.1.1 Test Standard
FCC Part 15.407 (a)
9.1.2 Test Limit
FCC Part 15 Subpart E(15.407)
Frequency Range(MHz)
Limit
5150~5250 5250~5350 5500~5725 5725~5850
i » 24dBm (250 mW) or 11 dBm+ 10
Max Conducted | Master Device: 1 Watt(30dBm) Client . :
) log B, whichever is lower (B= 1 Watt (30dBm)
TX Power Device: 250mW(24dBm) =
26-dB emission BW)
4 W (36 dBm) with 6 dBi antenna
200 W (53 dBm) for fixed P-t-P
1 9% 3 3 4'W (36 dB ith
Max E.I.R.P application with 23 dBiantenna 1 W (30 dBm) with 6 dBi antenna (36 dBm) wi
Additional rule for outdoor operation: 6 dBi antenna
Max_EIRP< 125 mW(21 dBm) at any
elevation angle > 30°from horizon
YES, if Max_EIRP = 500 mW (27
dBm) and able to lower EIRP
TPC NO below 24dBm NO

NO, if Max_EIRP < 500mW
(27dBm)

9.2 Test Setup

==

9.3 Test Procedure

The measurement is according to section 3 of KDB 789033 D02 General U-NII Test
Procedures New Rules v02r01.
The EUT was connected to RF power meter via a broadband power sensor as show the
block above.
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9.4 Deviation From Test Standard

No deviation

9.5 EUT Operating Condition
The EUT was set to continuously transmitting in the max power during the test.

9.6 Test Date

Please refer to the Attachment E.
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10. Power Spectral Density Test
10.1 Test Standard and Limit

10.1.1 Test Standard
FCC Part 15.407 (a)
10.1.2 Test Limit

FCC Part 15 Subpart E(15.407)

Test Iltem Limit Frequency Range(MHz)
Master Device: 17dBm/MHz
Client Device : 11dBm/MHz RiR0~9g=0
Power Spectral 11dBm/MHz 5250~5350
Density 11dBm/MHz 5500~5725
30dBm/500kHz 5725~5850

9.2 Test Setup

10.3 Test Procedure

The EUT was directly connected to the Spectrum Analyzer and antenna output port as

show in the block diagram above. The measurement is according to KDB 789033 D02

General U-NII Test Procedures New Rules v02r01.

(1) The EUT was directly connected to the spectrum analyzer and antenna output port as

show in the block diagram above.

(2) Set analyser centre frequency to transmitting frequency.

(3) Set the span to encompass the entire emissions bandwidth (EBW)(alternatively, the
entire 99% OBW) of the signal.

(4) Set the RBW to: 1 MHz

(5) Set the VBW to: 3 MHz

(6) Detector: RMS

(7) Trace: Max Hold

(7) Sweep time: auto

(8) Trace average at least 100 traces in power averaging.

(9) User the peak marker function to determine the maximum amplitude level within the
RBW. Apply correction to the result if different RBW is used.
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10.4 Deviation From Test Standard

No deviation

10.5 EUT Operating Condition

The EUT was set to continuously transmitting in each mode and low, Middle and high
channel for the test.

10.6 Test Data

Please refer to the Attachment F.
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11. Frequency Stability Measurement
11.1 Test Standard and Limit

11.1.1 Test Standard
FCC Part 15.407
11.1.2 Test Limit

FCC Part 15 Subpart C(15.407)
> Frequency Range
Test Item Limit (MH2)

Manufagturers of U-N.II devices are 5150~5250

responsible for ensuring frequency
: stability such that an emission is 5250~5350

Peak Excursion , -
Measurement maintained within the band of 55005720
operation under all conditions of
normal operation as specified in 57255850
the users manual

11.2 Test Setup

Temperature Chamber

11.3 Test Procedure

The EUT was directly connected to the Spectrum Analyzer and antenna output port as

show in the block diagram above.

(1) The EUT was directly connected to the spectrum analyzer and antenna output port as

show in the block diagram above.

(2) Set analyser centre frequency to transmitting frequency.

(3) Set the span to encompass the entire emissions bandwidth (EBW) of the signal.

(4) Set the RBW to: 10 kHz, VBW=10 kHz with peak detector and maxhold settings.

(5) The test extreme voltage is to change the primary supply voltage from 85 to 115 percent
of the nominal value.

(6) Extreme temperature is 0°C~50C

11.4 Deviation From Test Standard

No deviation
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11.5 EUT Operating Condition

The EUT was set to continuously transmitting in continuously un-modulation transmitting
mode.

11.6 Test Data

Please refer to the Attachment G.
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12. Antenna Requirement
12.1 Standard Requirement

12.1.1 Standard
FCC Part 15.203

12.1.2 Requirement

An intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device. The use of a
permanently attached antenna or of an antenna that uses a unique coupling to the
intentional radiator shall be considered sufficient to comply with the provisions of this
Section. The manufacturer may design the unit so that a broken antenna can be
replaced by the user, but the use of a standard antenna jack or electrical connector is
prohibited.

12.2 Antenna Connected Construction

The gains of the antenna used for transmitting is 5 dBi(U-NII-1), 5dBi(U-NII-3), and the
antenna de-signed with permanent attachment and no consideration of replacement.
Please see the EUT photo for details.

12.3 Deviation From Test Standard

No deviation

12.4 Result

The EUT antennas is a copper tube Antenna. It complies with the standard requirement.

Antenna Type

[ Permanent attached antenna

v Unique connector antenna

| Professional installation antenna
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Attachment A-- Conducted Emission Test Data

Remark: All channels have been tested and Shows only the worst channels.

Temperature: 23.5C Relative Humidity: | 45%

Test Voltage: AC 120V/60 Hz

Terminal: Line

Test Mode: TX 802.11a Mode CH36

Remark: Only worse case is reported.

30,0 dBuv

ap: -
AVE:

‘,x |

"“ﬁ! LM ‘T
Vi i H' .,r‘ . m‘-v!\ﬂ J'LJ\M‘[,DWW‘L%HU mf,w"* 'Lu g ‘
MR ARAN] “HAVE
|
0.150 0.5 MHz] 5 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuVv dB dBuv dBuv dB Detector
1 0.1580 2545 9.77 35.22 65.56 -30.34 QP
2 0.1580 10.21 0.77 19.98 55.56 -35.58 AVG
3 0.5980 22.84 9.96 32.80 56.00 -23.20 QP
4 * 0.5980 12.86 9.96 22.82 46.00 -23.18 AVG
5 0.9700 21.05 9.52 30.57 56.00 -2543 QP
6 0.9700 11.48 9.52 21.00 46.00 -25.00 AVG
7 1.6780 18.93 9.85 28.78 56.00 -27.22 QP
8 1.6780 10.15 9.85 20.00 46.00 -26.00 AVG
9 2.3780 17.07 9.83 26.90 56.00 -29.10 QP
10 2.3780 8.43 9.83 18.26 46.00 -27.74 AVG
1 19.3580 23.08 0.86 32.92 60.00 -27.08 QP

12 19.3580 16.03 9.86 25.89  50.00 -24.11 AVG

*Maximum data  x:Over limit l:over margin

Remark:
1. Corr. Factor (dB) = LISN Factor (dB) + Cable Loss (dB)

2. Margin (dB) =QuasiPeak/Average (dBuV)-Limit (dBuV)
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Temperature: 28.55 Relative Humidity: | 45%
Test Voltage: AC 120V/60 Hz
Terminal: Neutral
Test Mode: TX 802.11a Mode CH36
Remark: Only worse case is reported
90.0 dBuwV

aF.
AVL:

“l ¥ ._

-1n

peak

“AVE

1. Corr. Factor (dB) = LISN Factor (dB) + Cable Loss (dB)
2. Margin (dB) =QuasiPeak/Average (dBuV)-Limit (dBuV)

0150 s i) 5 30 000
Reading Correct Measure-
No. Mk. Freq. Level Factor ~ment  Limit  Over
MHz dBuV dB dBuv dBuV dB Detector

1 0.1740 23.28 9.61 32.89 64.76 -31.87 QP
2 0.1740 10.24 9.61 19.85 5476 -34.91 AVG
3 0.5340 20.10 9.78 29.88 56.00 -26.12 QP
4 * 0.5340 13.22 9.78 23.00 46.00 -23.00 AVG
5 1.0780 17.63 9.62 27.25 56.00 -28.75 QP
8 1.0780 8.52 9.62 18.14 46.00 -27.86 AVG
7 1.4580 14.66 9.79 24.45 56.00 -31.55 QP
8 1.4580 7.54 9.79 17.33 46.00 -28.67 AVG
9 3.8780 12.88 9.83 22.71 56.00 -33.29 QP
10 3.8780 7.19 9.83 17.02 46.00 -28.98 AVG
11 9.4020 16.89 9.86 26.75 60.00 -33.25 QP
12 9.4020 10.91 9.86 20.77 50.00 -29.23 AVG

*:Maximum data  x:Over limit l:over margin

Remark:
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Attachment B-- Radiated Emission Test Data

9KHz~150KHz
From 9KHz to 30MHz: Conclusion: PASS
Note: The amplitude of spurious emissions which are attenuated by more than 20dB
below the permissible value has no need to be reported.

30MHz~1GHz
Temperature: 246 C Relative Humidity: | 43%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11a Mode 5180MHz (U-NII-1)
Remark: Only worse case is reported
00.0 dbuv/m
|
[RFIFCC 15C 3M R adiation |
[
| ' ]
I
e AR M““\
J‘H‘“w J\-'-?L\,frfll i el
. b gttt it *'*-ﬁw_--.-— W “"'“lu }
» |
30.000 40 50 G0 V0 B0 MHz] 300 400 500 GO0 TO0 1000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit  Over
MHz dBuY dB/m dBuV/m dBuV/m dB Detector
1 32.1795 36.47 -14.65 21.82 40.00 -18.18 QP
2 95.4270 34.26 -22.08 12.18 43.50 -31.32 QP
3 192.4186  37.23 -19.80 17.43 43.50 -26.07 QP
4 256.5211 44.34 -16.92 27.42 46.00 -18.58 QP
5 351.7079  42.31 -14.30 28.01 46.00 -17.99 QP
6 3746225 4157 -13.26 28.31 46.00 -17.69 QP
*:Maximum data  x:Over limit  !:over margin
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. QuasiPeak (dBuV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = QuasiPeak (dBuV/m)-Limit QPK(dBuV/m)
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Temperature: 246 C Relative Humidity: | 43%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11a Mode 5180MHz (U-NII-1)
Remark: Only worse case is reported.

80.0 dBuV/m

[RFIFCC 15C 3M R adiation
I
I
I
ey —
30 3 b -
SV o 1| AL Lt
\ N L R
v \lr-vb ,J} Skt A :
P “Wr, ‘\‘J"ﬁﬁww_/iub\’,fvhw“ \J.r._
-20
30.000 40 50 B0 70 [(MHz) 300 400 500 &00 700 1000000
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuY dB/m dBuV/m dBuV/m dB Detector

1 * 31.7313 45.61 -14.32 31.29 40.00 -8.71 QP
2 37.0248 46.31 -17.75 28.56 40.00 -11.44 QP
3 48.3318 49.33 -22.78 26.55 40.00 -1345 QP
4 187.0958 41.04 -19.87 21.17 4350 -2233 QP
5 254.7284 40.01 -16.94 23.07 46.00 -2293 QP
6 374.6225 40.40 -13.26 27.14 46.00 -18.86 QP
*:Maximum data  x:Over limit  !:over margin
Remark:

1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. QuasiPeak (dBpV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = QuasiPeak (dBpV/m)-Limit QPK(dBuV/m)
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5180MHz-5240MHz(U-NII-1): (Ant. A + Ant. B)
Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11a Mode 5180MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit. Only worse case is reported.
90.0 dBu¥/m
[RF) FCC PART 15.407 [PEAK)
2
o
1
10 X
-10
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuV/m dBuV/m db Detector
1 *10359.472 20.62 20.50 4112 5400 -12.88 AVG
2 10359.735 31.77 20.50 52.27 68.30 -16.03 peak
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11a Mode 5180MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit. Only worse case is reported.
90.0 dBu¥/m
(RF) FCC PART 15.407 (PEAK)
;
b
2
40 X
-10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuy dB/m dBuV/m dBuV/m dB Detector
1 10360.287 31.86 20.50 52.36 68.30 -15.94 peak
2 *10360.949 2047 20.50 40.97 54.00 -13.03 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Temperature: 25 C Relative Humidity: | 55%

Test Voltage: AC 120V/60Hz

Ant. Pol. Horizontal

Test Mode: TX 802.11a Mode 5200MHz (U-NII-1)

Remark: No report for the emission which more than 15 dB below the
prescribed limit.

90.0 dBu¥/m
[(RF]) FCC PART 15.407 (PEAK])
1
X
2
40 X
-10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuV/m dBuV/m dB Detector
1 10400.357 31.90 20.56 52.46 68.30 -15.84 peak

2 * 10400462 20.37 20.56 40.93 5400 -13.07 AVG

Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11a Mode 5200MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 [PEAK)
1
2
40 X
-10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit  Over
MHz dBuV/ dB/m dBuV/m dBu\V/m dB Detector
1 10399.377 32.78 20.56 53.34 68.30 -14.96 peak
2 *10399.377 2047 20.56 41.03 54.00 -12.97 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11a Mode 5240MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 (PEAK)
2
A
1
40 X
-10
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV/ dB/m dBuVv/m dBuV/m dB Detector
1 * 10480.354 1964  20.68 40.32 5400 -13.68 AVG
2 10480.708 31.97 20.68 52.65 68.30 -15.65 peak
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11a Mode 5240MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 (PEAK)
1
2
40 X
-10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Fregq. Level Factor  ment Limit ~ Over
MHz dBuv dB/m dBuV/m dBuV/m dB Detector
1 10480.125 32.36 20.68 53.04 68.30 -15.26 peak
2 *10480.538 19.81 20.68 40.49 5400 -13.51 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11n(HT20) Mode 5180MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 [PEAK)
2
1
40 X
-10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuv/ dB/m dBuv/m dBuV/m dB Detector
1 *10358.425 20.67 20.50 41.17 5400 -12.83 AVG
2 10358.528 32.76 20.50 53.26 68.30 -15.04 peak
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 42 of 221

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11n(HT20) Mode 5180MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 [PEAK)
1
2
40 X
-10
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuV/m dBuV/m dB Detector
1 10360.287 32.99 20.50 53.49 68.30 -14.81 peak
2 *10360.725 20.06 20.50 40.56 54.00 -13.44 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 43 of 221

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11n(HT20) Mode 5200MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 [PEAK)
1
2
40 X
-10
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00  24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuY/ dB/m dBuV/m dBuV/m dB Detector
1 10398.865 32.80 20.56 53.36 68.30 -14.94 peak
2 *10398.865 20.50 20.56 41.06 5400 -1294 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 44 of 221

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11n(HT20) Mode 5200MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 [PEAK)
1
X
2
40 X
10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV/ dB/m dBuV/m dBuV/m dB Detector
1 10400.673 32.16 20.56 52.72 68.30 -15.58 peak
2 * 10400.673 19.61 20.56 40.17 5400 -13.83 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 45 of 221

Temperature: 25 C Relative Humidity: | 55%

Test Voltage: AC 120V/60Hz

Ant. Pol. Horizontal

Test Mode: TX 802.11n(HT20) Mode 5240MHz (U-NII-1)

Remark: No report for the emission which more than 15 dB below the
prescribed limit.

90.0 dBu¥/m
(RF) FCC PART 15.407 [PEAK)
1
2
40 X
-10
1000.000 43900.00 8800.00 12700.00 16600.00 20%00.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuV/m dBuV/m dB Detector
1 10480.374 3245 20.68 53.13 68.30 -15.17 peak

2 " 10480.611 19.64 20.68 40.32 54.00 -13.68 AVG

Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 46 of 221

Temperature: 25 C Relative Humidity: | 55%

Test Voltage: AC 120V/60Hz

Ant. Pol. Vertical

Test Mode: TX 802.11n(HT20) Mode 5240MHz (U-NII-1)

Remark: No report for the emission which more than 15 dB below the
prescribed limit.

90.0 dBu¥/m
(RF] FCC PART 15.407 (PEAK)
1
A
2
40 b
10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit  Over
MHz dBuV dB/m dBuV/m dBuV/m dB Detector
1 10480.586 31.89 20.68 52.57 68.30 -15.73 peak

2 % 10480.586 20.57 20.68 41.25 5400 -12.75 AVG

Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 47 of 221

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11ac(VHT20) Mode 5180MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 [PEAK)
1
X
2
40 X
10
1000.000 43900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuV/m dBuv/m dB Detector
1 10481.820 31.85 20.68 52.53 68.30 -15.77 peak
2 *10482.120 20.19 20.68 40.87 54.00 -13.13 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 48 of 221

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11ac(VHT20) Mode 5180MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBuV/m
(RF) FCC PART 15.407 [PEAK)
1
2
40 X
-10
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00  24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuy dB/m dBuV/m dBuV/m dB Detector
1 10480.456 32.39 20.68 53.07 68.30 -15.23 peak
2 *10480.456 19.82 20.68 40.50 54.00 -13.50 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 49 of 221

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11ac(VHT20) Mode 5200MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 [PEAK)
1
X
2
40 X
10
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuY dB/m dBuV/m dBuv/m dB Detector
1 10478.703 31.46 20.68 52.14 68.30 -16.16 peak
2 *10478.703 19.49 20.68 40.17 54.00 -13.83 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 50 of 221

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11ac(VHT20) Mode 5200MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 [PEAK)
1
2
40 X
-10
1000.000 43900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuY/ dB/m dBuV/m dBuV/m dB Detector
1 10478.347  32.21 20.68 52.89 68.30 -1541 peak
2 * 10478.347 1944 20.68 40.12 5400 -13.88 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 51 of 221

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11 ac(VHT20) Mode 5240MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 [PEAK)
2
b
1
40 X
10
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00  24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuY dB/m dBuV/m dBuV/m dB Detector
1 * 10478.616 19.64 20.68 40.32 5400 -13.68 AVG
2 10479.285 3149 20.68 5217 68.30 -16.13 peak
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 52 of 221

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11ac(VHT20) Mode 5240MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 (PEAK)
2
1

40 X
10

1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz

Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit  Over
MHz dBuV/ dB/m dBuV/m dBuV/m dB Detector

1 *10478.531 19.49 20.68 40.17 5400 -13.83 AVG

2 10480.639 32.16 20.68 52.84 68.30 -15.46 peak
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 53 of 221

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11n(HT40) Mode 5190MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 [PEAK)
1
A
2
40 X
-10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment  Limit  Over
MHz dBuY/ dB/m dBuV/m dBuV/m dB Detector
1 10478.347 31.99 20.68 52.67 68.30 -15.63 peak
2 *10478.654 20.30 20.68 40.98 54.00 -13.02 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 54 of 221

Temperature: 25 C Relative Humidity: | 55%

Test Voltage: AC 120V/60Hz

Ant. Pol. Vertical

Test Mode: TX 802.11n(HT40) Mode 5190MHz (U-NII-1)

Remark: No report for the emission which more than 15 dB below the
prescribed limit.

90.0 dBu¥/m

(RF]) FCC PART 15.407 [PEAK)

-

Kra

40

10
1000.000 4900.00  ©800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz

Reading Correct Measure-

No. Mk.  Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuVv/m dBuV/m dB Detector
1 10480.475 32.36 20.68 53.04 68.30 -15.26 peak

2 * 10480.576 20.41 20.68 41.09 54.00 -12.91 AVG

Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 55 of 221

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11n(HT40) Mode 5230MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBuV/m
(RF) FCC PART 15.407 [PEAK)
2
1
40 X
-10
1000.000 4900.00 8300.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuV/m dBuV/m dB Detector
1 *10480.352 19.35 20.68 40.03 54.00 -13.97 AVG
2 10480.810 32.59 20.68 53.27 68.30 -15.03 peak
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 56 of 221

Temperature: 25 C Relative Humidity: | 55%

Test Voltage: AC 120V/60Hz

Ant. Pol. Vertical

Test Mode: TX 802.11n(HT40) Mode 5230MHz (U-NII-1)

Remark: No report for the emission which more than 15 dB below the
prescribed limit.

90.0 dBu¥/m
(RF) FCC PART 15.407 [PEAK)
1
A
2
40 X
10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuY dB/m dBuv/m dBuv/m dB Detector
1 10479.065 31.79 20.68 52.47 68.30 -15.83 peak

2 7 10479.065 20.64 20.68 41.32 54.00 -12.68 AVG

Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 57 of 221

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11ac(VHT40) Mode 5190MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 (PEAK)
2
1
40 =
-10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor  ment Limit ~ Over
MHz dBuVv dB/m dBuv/m dBuv/m dB Detector
1 * 10478.354 19.69 20.68 40.37 5400 -13.63 AVG
2 10479.528 32.29 20.68 5297 68.30 -15.33 peak
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 58 of 221

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11ac(VHT40) Mode 5190MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 (PEAK)
1
2
40 X
-10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuY dB/m dBuv/m dBuv/m dB Detector
1 10479.856 32.08 20.68 52.76 68.30 -15.54 peak
2 * 10480.100 19.35 20.68 40.03 5400 -13.97 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 59 of 221

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11ac(VHT40) Mode 5230MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBuV/m
(RF) FCC PART 15.407 [PEAK)
2
bs
1
40 X
10
1000.000 43900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuv dB/m dBuv/m dBuv/m dB Detector
1 * 10479475 19.84 20.68 40.52 5400 -1348 AVG
2 10480.661 31.96 20.68 52.64 68.30 -1566 peak
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



AL b S

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11ac(VHT40) Mode 5230MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
[RF]) FCC PART 15.407 [PEAK])
1
2

40 X
-10

1000.000 4900.00 8800.00 12700.00 16600.00 20500.00  24400.00 28300.00 32200.00 40000.00 MHz

Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV/ dB/m dBuV/m dBuV/m dB Detector

1 10480.345 3249 20.68 53.17 68.30 -15.13 peak

2 *10481.322 20.56 20.68 41.24 5400 -12.76 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 61 of 221

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11ac(VHT80) Mode 5210MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBuV/m
(RF) FCC PART 15.407 [PEAK)
1
A
2
40 X
-10
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuv dB/m dBuv/m dBuv/m dB Detector
1 10480.125 31.96 20.68 52.64 68.30 -15.66 peak
2 * 10480.125 20.05 20.68 40.73 5400 -13.27 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 62 of 221

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11ac(VHT80) Mode 5210MHz (U-NII-1)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
[RF) FCC PART 15.407 (PEAK)
1
hs
2
40 X
-10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuv/m dBuvim dB Detector
1 10480.357 32.01 20.68 52.69 68.30 -15.61 peak
2 *10481.222 20.40 20.68 41.08 5400 -12.92 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



AL b S

5745MHz-5825MHz(U-NII-3) (Ant. A + Ant. B)

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11a Mode 5745MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
[RF) FCC PART 15.407 (PEAK)
1
X
2
40 X
-10
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuV/m dBu\/m dB Detector
1 11488.456 29.33 21.81 51.14 68.30 -17.16 peak
2 * 11488.456 1946 21.81 41.27 5400 -1273 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11a Mode 5745MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
[RF) FCC PART 15.407 [PEAK)
1
A
2
40 X
10
1000.000 4300.00 8§800.00 12700.00 16600.00 20500.00  24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV/ dB/m dBuV/m dBuV/m dB Detector
1 11488.473 30.36 21.81 5217 68.30 -16.13 peak
2 " 11488.661 19.41 21.81 41.22 5400 -12.78 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11a Mode 5785MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBuV/m
(RF] FCC PART 15.407 (PEAK)
1
A
2
40 X
10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuy dB/m dBuV/m dBuV/m dB Detector
1 11570.496 30.49 21.88 52.37 68.30 -1593 peak
2 * 11570.735 20.61 21.88 42.49 5400 -11.51 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



AL b

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11a Mode 5785MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
[RF) FCC PART 15.407 [PEAK)
1
A
2
10 X
-10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuV/m dBuV/m dB Detector
1 11570.883 3047 21.88 52.35 68.30 -15.95 peak
2 * 11570.883 19.86 21.88 41.74 5400 -12.26 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11a Mode 5825MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF] FCC PART 15.407 [PEAK)
2
Pad
1
40 X
10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit  Over
MHz dBuV dB/m dBuV/m dBuV/m dB Detector
1 *11650.347  19.27 21.96 41.23 54.00 -12.77 AVG
2 11650.973 30.69 21.96 52.65 68.30 -15.65 peak
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



AL b S

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11a Mode 5825MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
[RF) FCC PART 15.407 [PEAK)
;
X
2
40 X
-10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV/ dB/m dBuV/m dBuV/m dB Detector
1 11650.325 29.47 21.96 5143 68.30 -16.87 peak
2 *11650.723  20.77 21.96 4273 5400 -11.27 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11n(HT20) Mode 5745MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF]) FCC PART 15.407 [PEAK)
1
hd
2
40 X
-10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuY dB/m dBuV/m dBuV/m dB Detector
1 11490.325 30.91 21.81 52.72 68.30 -1558 peak
2 * 11480.706 19.77 21.81 41.58 54.00 -1242 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11n(HT20) Mode 5745MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF] FCC PART 15.407 [PEAK)
2
X
1
40 X
10
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00  24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor  ment Limit ~ Over
MHz dBuVv dB/m dBuV/m dBuV/m dB Detector
1 *11488.591 19.27 21.81 41.08 5400 -12.92 AVG
2 11488.631 29.38 21.81 51.19 68.30 -17.11 peak
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11n(HT20) Mode 5785MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF]) FCC PART 15.407 [PEAK]
;
b3
2
40 X
-10
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00  24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuv dB/m dBuV/m dBuV/m dB Detector
1 11570.576 29.88 21.88 51.76 68.30 -16.54 peak
2 * 11570.576 19.47 21.88 41.35 54.00 -1265 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11n(HT20) Mode 5785MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 (PEAK)
1
X
2
40 X
10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00  24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV/ dB/m dBuV/m dBuV/m dB Detector
1 11569.385 29.90 21.88 51.78 68.30 -16.52 peak
2 *11569.385 19.69 21.88 41.57 5400 -1243 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0
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Report No.:

TB-FCC173040

Page: 73 of 221
Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11n(HT20) Mode 5825MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF] FCC PART 15.407 [PEAK)
2
b
1
40 X
-10
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuY dB/m dBuV/m dBuV/m dB Detector
1 *11650.451 19.72 21.96 41.68 5400 -12.32 AVG
2 11650.545 30.38 21.96 52.34 68.30 -15.96 peak
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Temperature: 25 C Relative Humidity: | 55%

Test Voltage: AC 120V/60Hz

Ant. Pol. Vertical

Test Mode: TX 802.11n(HT20) Mode 5825MHz (U-NII-3)

Remark: No report for the emission which more than 15 dB below the
prescribed limit.

90.0 dBu¥/m
[(RF) FCC PART 15.407 [PEAK)
1
X
2
40 X
-10
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00  24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuv dB/m dBuv/m dBuv/m dB Detector
1 11650.419 29.88 21.96 51.84 68.30 -16.46 peak

2 7 11650419 19.69 21.96 41.65 5400 -1235 AVG

Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11ac(VHT20) Mode 5745MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 (PEAK)
1
b
2
40 X
10
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuY dB/m dBuv/m dBuv/m dB Detector
1 11490.808 30.51 21.81 52.32 68.30 -15.98 peak
2 * 11490.808 19.98 21.81 41.79 5400 -12.21 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11ac(VHT20) Mode 5745MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBuV/m
(RF) FCC PART 15.407 (PEAK)
1
X
2
40 X
-10
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00  24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV/ dB/m dBuV/m dBuV/m dB Detector
1 11488.818 29.81 21.81 51.62 68.30 -16.68 peak
2 * 11488.818 19.32 21.81 41.13 54.00 -12.87 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11ac(VHT20) Mode 5785MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 (PEAK])
1
A
2
40 ®
10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuv/m dBuv/m dB Detector
1 11570.369 30.55 21.88 52.43 68.30 -15.87 peak
2 * 11570.369 20.63 21.88 42.51 5400 -1149 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11ac(VHT20) Mode 5785MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
[RF]) FCC PART 15.407 (PEAK])
2
X
1
40 X
10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor = ment Limit ~ Over
MHz dBuv dB/m dBuV/m dBuVv/m dB Detector
1 * 11570.284 19.27 21.88 41.15 5400 -12.85 AVG
2 11570.537 29.76 21.88 51.64 68.30 -16.66 peak
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Temperature: 25 C Relative Humidity: | 55%

Test Voltage: AC 120V/60Hz

Ant. Pol. Horizontal

Test Mode: TX 802.11ac(VHT20) Mode 5825MHz (U-NII-3)

Remark: No report for the emission which more than 15 dB below the
prescribed limit.

90.0 dBu¥/m
(RF) FCC PART 15.407 (PEAK)
!
2
40 X
10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00  24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit  Over
MHz dBuV dB/m dBuV/m dBuV/m dB Detector
1 11651.249 30.82 21.96 52.78 68.30 -15.52 peak

2 * 11651.375 20.68 21.96 42.64 54.00 -11.36 AVG

Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



AL b

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11ac(VHT20) Mode 5825MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
[RF] FCC PART 15.407 [PEAK]
2
1
10 ®
-10
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit  Over
MHz dBuV dB/m dBuVv/m dBuV/m dB Detector
1 * 11650.731  20.79 21.96 4275 5400 -11.25 AVG
2 11650.943 31.65 21.96 53.61 68.30 -14.69 peak
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11n(HT40) Mode 5755MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
900 dBu¥/m
(RF] FCC PART 15.407 (PEAK)
1
x
2
40 X
-10
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuv dB/m dBuV/m dBuV/m dB Detector
1 11510.800 29.93 21.82 51.75 68.30 -16.55 peak
2 * 11510.800 19.56 21.82 41.38 54.00 -1262 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11n(HT40) Mode 5755MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 (PEAK)
1
X
2
40 X
10
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00  24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuVv dB/m dBuV/m dBuV/m dB Detector
1 11510.543 30.90 21.82 52.72 68.30 -15.58 peak
2 * 11510.748 20.82 21.82 42.64 5400 -11.36 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



AL b S

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11n(HT40) Mode 5795MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 (PEAK)
1
2
40 X
10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuY dB/m dBuV/m dBuV/m dB Detector
1 11588.983 30.93 21.90 52.83 68.30 -1547 peak
2 *11589.993 20.74 21.90 42.64 5400 -11.36 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Temperature: 25 C Relative Humidity: | 55%

Test Voltage: AC 120V/60Hz

Ant. Pol. Vertical

Test Mode: TX 802.11n(HT40) Mode 5795MHz (U-NII-3)

Remark: No report for the emission which more than 15 dB below the
prescribed limit.

90.0 dBu¥/m
[RF]) FCC PART 15.407 [PEAK)
1
b4
2
40 X
10
1000.000 43900.00 8800.00 12700.00 16600.00 20500.00  24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV/ dB/m dBuVv/m dBuV/m dB Detector
1 11590.591 3242 21.90 54.32 68.30 -13.98 peak

2 11590.591 18.23 21.90 40.13 54.00 -13.87 AVG

Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11ac(VHT40) Mode 5755MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 [PEAK]
2
1
40 X
10
1000.000 43900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuV/m dBuv/m dB Detector
1 * 11510127 20.83 21.82 42.65 5400 -11.35 AVG
2 11510.358 31.05 21.82 52.87 68.30 -1543 peak
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0



AL b

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11ac(VHT40) Mode 5755MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
[RF] FCC PART 15.407 [PEAK)
1
=
2
40 X
-10
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuv/m dBuVim dB Detector
1 11510.325 30.32 21.82 52.14 68.30 -16.16 peak
2 * 11510.980 20.36 21.82 42.18 54.00 -11.82 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11ac(VHT40) Mode 5795MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 (PEAK)
2
X
1
40 X
-10
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuV/m dBuv/m dB Detector
1 * 11590485 19.78 21.90 41.68 5400 -12.32 AVG
2 11580.860 29.84 21.90 51.74 68.30 -16.56 peak
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11ac(VHT40) Mode 5795MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 [PEAK)
1
b4
2
10 X
10
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor  ment Limit ~ Over
MHz dBuVv dB/m dBuV/m dBuV/m dB Detector
1 11588.354 30.29 21.90 52.19 68.30 -16.11 peak
2 *11588.623 20.34 21.90 42.24 5400 -11.76 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11ac(VHT80) Mode 5775MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
[RF) FCC PART 15.407 (PEAK)
1
X
2
40 X
-10
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuVv dB/m dBuv/m dBuV/m dB Detector
1 11551.348 30.40 21.86 52.26 68.30 -16.04 peak
2 * 11551458 20.51 21.86 42.37 5400 -1163 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11ac(VHT80) Mode 5775MHz (U-NII-3)
Remark: No report for the emission which more than 15 dB below the
prescribed limit.
90.0 dBu¥/m
(RF) FCC PART 15.407 (PEAK)
2
1
40 X
10
1000.000 43900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuVv dB/m dBuv/m dBuV/m dB Detector
1 * 11548.357 20.78 21.86 42.64 5400 -11.36 AVG
2 11548.456 31.03 21.86 52.89 68.30 -1541 peak
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Attachment C-- Restricted Bands Requirement and

Band-edge Test Data
(1) Radiation Test

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11a Mode 5180 MHz (U-NII-1) Ant. A+B
Remark:
120.0 dDuV¥/m 1
X
4
fx‘ﬂ‘-“-'\
f '||
70 (AF) FCC PART 15 407 (PEAK) |I
| |
o Fer pagh \
2T
D —— T —— A - e ———— N R, PR il
20,0
4398.000 078,00 oU38.00 S058.00 207800 238,00 S118.00 2138.00 2158.00 2198.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor  ment Limit ~ Over
MHz dBuv dB/m dBuV/m dBuv/m dB Detector
1 5150.000 41.85 13.54 55.39 68.30 -12.91 peak
2 5150.000 31.28 13.54 44 82 5400 -9.18 AVG
3 X 5174.000 103.34 13.52 116.86 Fundamental Frequency peak
4 * 5175200 93.36 13.52 106.88  Fundamental Frequency AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)

TB-RF-074-1.0
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11a Mode 5180 MHz (U-NII-1) Ant. A+B
Remark:
120.0 dBu¥/m
4
X
3
s N
{
s
|
70 (RF) FCC PART 15 mj IPEAK) |‘
| \
1' ) III III, :
i |
2 1
I SO TR T i BURE S—. S SRSy L Sl S I TR
20,0 |
4998 DD0D S018.00 5038.00 505800 5078.00 5098 00 5118.00 5138.00 5158.00 5198.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuy dB/m dBuV/m dBuV/m dB Detector
1 5150.000 43.29 13.54 56.83 68.30 -11.47 peak
2 5150.000 32.79 13.54 46.33 5400 -7.67 AVG
3 * 5175600 87.74 13.52 101.26  Fundamental Frequency ~AVG
4 X 5176.400 97.43 13.52 110.95  Fundamental Frequency peak
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11a Mode 5240 MHz (U-NII-1) Ant. A+B
Remark:
1200 dBuV/m
T
=
2
—
J’ v 1Y
e
( |
70 J \ [(RF) FCC PART 15.407 (PEAK)
Jl k
/ \ 3
.,,’ S x
o A 4
,,,,,,,, PR e o SN, S WS e o i e
200
5220.000 5240.00 5260.00 S280.00 S300. 00 S3Z0.00 S340.00 5360.00 S380.00 L420.00 MH:z
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuy dB/m dBuV/m dBuVv/m dB Detector
1 X 5233890 101.73 1348 11521 fygamentalFrequency  PEAK
2 * 5246400 91 59 134? 1 0506 Fundamental Frequency i AVG
3 5350.000 40.93 13.40 54.33 68.30 -13.97 peak
4 5350.000 32.02 13.40 45.42 5400 -8.58 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBpV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11a Mode 5240 MHz (U-NII-1) Ant. A+B
Remark:
12000  dBuV/m
1
=
2
11
| } |
IIJI ‘ \ (RF) FCC PART 15.407 [PCAK)
[ [ |
J \ ;
7 A~ ;
e T, YRR TR e = s TP
200
5220000 5240.00 526000 5200.00 5300.00 5320.00 5340.00 5360.00 530000 542000 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuv dB/m dBuV/m dBuV/m dB Detector
1 X 5238.680 97.07 13.47 110.54  Fundamental Frequency ~ Peak
2 * 5241.400 88.76 13.48 102.24  Fundamental Frequency AVG
3 5350.000 4254 13.40 55.94 68.30 -12.36 peak
4 5350.000 32.94 13.40 46.34 5400 -7.66 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)

TB-RF-074-1.0
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11n(HT20) Mode 5180 MHz (U-NII-1) Ant. A+B
Remark:
1200  dBuV/m
X
4
Ir“ﬂ-f‘"w
70 (RF) FCC PART 15.407 [FEAK) |
| |
S S
.'" | lk\
2 L
R B o ¥ Nt ios o .
20.0
49303.000 4933 00 4963.00 4993.00 5023.00 5053.00 508300 5113.00 5143.00 520300 MH=z
Reading Correct Measure-
No. Mk. Freq. Level Factor = ment Limit ~ Over
MHz dBuY dB/m dBuV/m dBuV/m dB Detector
1 5150.000 43.37 13.54 56.91 68.30 -11.39 peak
2 5150.000 32.81 13.54 46.35 54.00 -7.65 AVG
3 X 5184570 101.77 13.52 115.29  Fundamental Frequency ~ peak
4 * 51 85.600 91 .C'T 13.52 1 04.59 Fundamental Frequency AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)

TB-RF-074-1.0
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11n(HT20) Mode 5180 MHz (U-NII-1) Ant. A+B
Remark:
120.0  dBuV/m
3 |
X
‘|
e
.
70 [RF] FCC PFART 19.407 |'Lm | ‘
|
== -
Rt o PR NPT e B R i i T PP Aot M WU N MUy _.,__-A}C—" 1
20,0 ‘
4303.000 4933.00 4963.00 4993.00 6023.00 5053.00 5083.00 5113.00 5143.00 5203.00 JHHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuY dB/m dBuV/m dBuv/m dB Detector
1 5150.000 44.36 13.54 57.90 68.30 -10.40 peak
2 5150.000 33.70 13.54 47.24 5400 -6.76 AVG
3 X 5185170 97.65 13.52 111.17  Fundamental Frequency ~ peak
4 *  5185.600 89.09 13.52 102.61  Fundamental Frequency ~AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBpV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11n(HT20) Mode 5240 MHz (U-NII-1) Ant. A+B
Remark:
120.0  dBu¥/m
X
2
i

ol

70 ‘ (RF) FCC PART 15 407 [PEAK)

{ ) 3
s :
U o — P et PR (HICPABAIO, PPN LAY MMM, QO RPN VORI
20.0
5218.000 5248.00 5278.00 5308.00 5338.00 5368.00 5398.00 5428.00 5458.00 5518.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuv dB/m dBuv/m dBuv/m dB Detector
1 X 5236.130 101.58 13.48 115.06  Fundamental Frequency ~ P€2K
2 * 5245600 92.82 13.47 106.29  Findamental Frequency ~ AVG
3 5350.000 44.07 13.40 57.47 68.30 -10.83 peak
4 5350.000 34.93 13.40 48.33 5400 -567 AVG
Remark:

1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBpV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11n(HT20) Mode 5240 MHz (U-NII-1) Ant. A+B
Remark:
12000 dBuV/m
2
b
X
f .‘rv"ll\
0 lr [AF) FCC PART 15.407 [PLAK)
|| 3
%
,-f' L‘w ;
~ \nw,,.',‘__ﬁ_-’m“_._NN_U_‘__“_MJ\“M_‘_‘“___,_‘xM S S e ST s
200
5218.000 5248.00 5278.00 5308.00 5338.00 5368.00 5398.00 5428.00 5458.00 S5518.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit  Over
MHz dBuY dB/m dBuV/m dBuv/m db Detector
1 * 5234500 85.71 13.48 99.19  Fundamental Frequency ~ AVG
2 X 5244520 97.17 13.47 110.64  Fundamental Frequency peak
3 5350.000 4553 13.40 58.93 68.30 -9.37 peak
4 5350.000 34.11 13.40 47.51 54.00 -649 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBpV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz

Ant. Pol. Horizontal

Test Mode: TX 802.11ac(VHT20) Mode 5180 MHz (U-NII-1) Ant. A+B
Remark:

1200 dBuV/m

Fate

i

;: 1 :."Jr- 1 "\
' gyt n
e i —— U S S S —————— A —— _...——--'"'"lr
20,0
4304000 493400 496400 4394 .00 5024 .00 5054.00 500400 S5114.00 514400 520400 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment  Limit  Over
MHz dBuV dB/m dBuV/m dBuV/m dB Detector

5150.000 4421 1354  57.75 68.30 -10.55 peak
5150.000 3544 1354 4898 5400 -5.02 AVG
5173280 10275 1352  116.27 Fundamental Frequency  PEAK
* 5174600 9039 1352  103.91 ryrcamentalFrequency AVG

B W N =
>

Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBpV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11ac(VHT20) Mode 5180 MHz (U-NII-1) Ant. A+B
Remark:
120.0 dBuV/m
4
X
3
MaP
|
70 IRFI FCC PART 15.407 III-_AKI
L L]
v / l: '\‘H
e~ 58 e 3] VT St TR YT N R e v ,-\.’...A...._,,_Jmn-----i--h.‘/ e
200
4904 000 4934 00 496400 4994 00 502400 5054 00 508400 S114.00 514400 5204.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuv dB/m dBuv/m dBuv/m dB Detector
1 5150.000 46.39 13.54 59.93 68.30 -8.37 peak
2 5150.000 35.88 13.54 49.42 5400 -458 AVG
3 * 5177.000 86.90 13.52 100.42  Fundamental Frequency AVG
4 X 5186470 97.07 13.52 110.59  Fundamental Frequency ~ peak
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBpV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11ac(VHT20) Mode 5240 MHz (U-NII-1) Ant. A+B
Remark:
1200  dBuV/m
[} 1
x
I 2
i
?ll:» } [AF) FCC PART 15 407 (PEAK)
[ ] | _
JJ’I .‘"Il ;:
h " Frem——" s [ ST — S— — e E—
I
200
5219.000 5249.00 5279.00 5309.00 5339.00 5369.00 5399.00 5429.00 5459.00 5519.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuV/m dBuV/m dB Detector
1 X 5238930 101 Bg 1347 1 1536 Fundamental Frequency peak
2 * 5245.400 91 .UU 13.47 1 04.4? Fundamental Frequency AVG
3 5350.000 44.30 13.40 57.70 68.30 -10.60 peak
4 5350.000 36.06 13.40 49.46 5400 -454 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz

Ant. Pol. Vertical

Test Mode: TX 802.11ac(VHT20) Mode 5240 MHz (U-NII-1) Ant. A+B
Remark:

1200 dBuV/m

[ “’W
\ IRF] FCC PART 15.407 [PEAK]

\
B! ,a

7 g ' T

70

. from— —
¥ PP P i S, S S —— S ——r T S— ey r— o W ——

20.0
52159.000 5249.00 5279.00 5309.00 5339.00 5369.00 539900 542900 5459.00 551900 MH=z

Reading Correct Measure-

No. Mk. Freq. Level Factor ment Limit ~ Over

MHz dBuV/ dB/m dBuV/m dBuV/m dB Detector
1 X 5235330 96.65 13.48 110.13  Fundamental Frequency ~ peak
2 * 5245400 8840 1347  101.87 pundemental Frequeney  AVG
3 5350.000 43.72 13.40 5712 68.30 -11.18 peak
4 5350.000 34.91 13.40 48.31 54.00 -5.69 AVG

Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBpV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11n(HT40) Mode 5190 MHz (U-NII-1) Ant. A+B
Remark:
120.0  dBuV/m )
X
3
o 1’,\ ‘
70 [RF) FCC PM‘L 15 407 (PEAK
e C
X // “\
Lo SRR BT O I
T . N PR . i T e T Hﬁ_}’
20.0
4932 000 4962.00 49592 00 5022 00 &052.00 5082 00 11200 S5142.00 5172.00 523200 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuV/m dBuV/m dB Detector
1 5150.000 48.25 13.54 61.79 68.30 -6.51 peak
2 5150.000 37.01 13.54 50.55 54.00 -345 AVG
3 * 5186400 9164 1352 10516  Fyndamental Frequeney AVG
4 x 51 92358 1022? 1351 1 1578 Fundamental Frequency peak
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBpV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11n(HT40) Mode 5190 MHz (U-NII-1) Ant. A+B
Remark:
12000 dBuV/m
3
x
4
{”‘“"‘.’x‘ &
| |
70 [RF) FCC PAJ‘[ 15407 [PEAK
.
- — T R R Y . e VNS - EOTG, e e IR __..-J‘x_n e
20.0
4932.000 4962.00 4992.00 5022.00 5052.00 5082.00 5112.00 5142.00 9172.00 5232.00 MH:z
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuV/m dBuV/m dB Detector
1 5150.000 46.12 13.54 59.66 68.30 -8.64 peak
2 5150.000 37.35 13.54 51.09 54.00 -291 AVG
3 X 5175865 9640 13.52 109.92 Fundamental Frequency  peak
4 * 5195100 86.91 13.50 100.41 Fundamental Frequency ~ AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)

TB-RF-074-1.0
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Report No.: TB-FCC173040

Page: 105 of 221
Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11n(HT40) Mode 5230 MHz (U-NII-1) Ant. A+B
Remark:
1200 dDuV/m
.
X
1
aina
| ‘
o \ [AF] FCC PART 15.407 [PCAK]
'r"‘I I"\Il
- I %
. ‘_'.\.\. ‘ +
k... P TCEISRSNGUNE (IS PPCUIRENIEN 1 ¥ Sy Rus, gov_ ., SREEe. SN S e o e N
200
5196000 5226.00 525600 5208600 5316.00 534600 537600 540600 543600 549600 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB/m dBuv/m dBuv/m dB Detector
1 * 5228.400 90.73 13.49 104.22  Fundamental Frequency AVG
2 X 5235354 10111 1348 11459 fygamentalFrequency  PE2K
3 5350.000 45.53 13.40 58.93 68.30 -9.37 peak
4 5350.000 36.08 13.40 49.48 5400 -452 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBpV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)

TB-RF-074-1.0
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Report No.: TB-FCC173040
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11n(HT40) Mode 5230 MHz (U-NII-1) Ant. A+B
Remark:
1200  dBuV/m
X
1
ey
f
70 (RF) FCC PART 15.407 [PEAK)
_)‘ll I\'\
; \J 3
! m—— e
B e . v S S S SNy S PRI g T IR S
200
5196000 5226.00 5256.00 5206.00 5316.00 5346.00 5376.00 S406.00 5436.00 5496.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuY dB/m dBuV/m dBuV/m dB Detector
1 * 5214.300 91.13 13.49 104.62 Fundamental Frequency . AVG
2 X 5242625 102.06 13.48 115.54  Fundamental Frequency +  pPeak
3 5350.000 43.84 13.40 57.24 68.30 -11.06 peak
4 5350.000 35.53 13.40 48.93 5400 -5.07 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)
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Report No.: TB-FCC173040
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11ac(VHT40) Mode 5190 MHz (U-NII-1) Ant. A+B
Remark:
1200 dBuV/m
q
x
%
|I i il
il [AF) FCC PART 15407 (PCAK)
AF; A
o SR SEAVIERR ST e _h‘,w"*-
200
4920.000 4950.00 4980.00 5010.00 5040.00 5070.00 5100.00 9130.00 5160.00 5220.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuVv dB/m dBuv/m dBuv/m dB Detector
1 5150.000 4711 13.54 60.65 68.30 -7.65 peak
2 5150.000 37.76 13.54 51.30 5400 -270 AVG
3 * 5174.400 92.79 13.52 106.31  Fundamental Frequency AVG
4 X 51 7535? 101 38 1352 1 1490 Fundamental Frequency peak
Remark:

1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)

TB-RF-074-1.0



L b

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11ac(VHT40) Mode 5190 MHz (U-NII-1) Ant. A+B
Remark:
1200 dBuV/m
3
x
1
e LA
(1
70 IRF] FCC PART IL-|4|N IPEAK]
1 .||
w?) Fec ph \
- ) ’j...t‘. L
S e e BRSPS i T e e T e
20,0
4320.000 4350.00 4380.00 S070.00 S040.00 S0/0.00 S100.00 5130.00 516000 5220.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuv dB/m dBuV/m dBuVim dB Detector
1 5150.000 45.99 13.54 59.53 68.30 -8.77 peak
2 5150.000 36.62 13.54 50.16 5400 -3.84 AVG
3 x 51 ?3.658 96. 1 g 13.52 1 09.?1 Fundamental Frequency peak
4 * 51 ?5.600 86.48 13.52 1 UD.DU Fundamental Frequency AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)
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Report No.: TB-FCC173040
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11ac(VHT40) Mode 5230 MHz (U-NII-1) Ant. A+B
Remark:
1200 dBuV/m =
%
1
i
70 I | IRF] FLC PART 15407 [PEAK]
" I‘-I
.-PI-“JJ \\\\ _— 3
".".\.r}‘_.‘_.‘h - :.(
R | e e e i ==
200
5196.000 5226.00 5256.00 5286.00 5316.00 534600 5376.00 5406.00  5436.00 5496.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuVv dB/m dBuVv/m dBuV/m dB Detector
1 * 521?300 9053 1349 10402 Fundamental Frequency AVG
2 X 5240.320 102.33 13.48 115.81  Fundamental Frequency  peak
3 5350.000 42.24 13.40 55.64 68.30 -12.66 peak
4 5350.000 35.51 13.40 48.91 54.00 -5.09 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)

TB-RF-074-1.0
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Report No.: TB-FCC173040
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11ac(VHT40) Mode 5230 MHz (U-NII-1) Ant. A+B
Remark:
1200 dBWV/m
2
x
1
S L
A
70 J ‘ (RF) FCC PART 15.407 [PEAK)
.-'rl \\.‘“ 3
_,f "'x,_\ B e
™ TR PSSR £ DT R, R I T
20,0
2196000 5226.00 2296.00 2286.00 931600 234600 2376.00 2406.00 2436.00 2436.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuy/ dB/m dBuV/m dBuV/m dB Detector
1 * 5232.600 92.25 13.48 105.73  Fundamental Frequency AVG
3 5350.000 48.27 13.40 61.67 68.30 -6.63 peak
4 5350.000 36.91 13.40 50.31 5400 -3.69 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBpV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBuV/m)-Limit PK/AVG(dBpV/m)
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Report No.: TB-FCC173040
TOBY Page: 111 of 221

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz

Ant. Pol. Horizontal

Test Mode: TX 802.11ac(VHT80) Mode 5210 MHz (U-NII-1) Ant. A+B
Remark:

1200  dBuV/m

-

o

~ e AW al
.""\.J.\--\Il"‘-‘.u“q.v"d‘.a-n‘ LR |

7 ‘ (AF) FCC PART 15.407 (PEAK)

1 ﬂ1| |ﬂ 5
% I X
¥ /I \"
— AN ™
B —""‘-"”x_ﬂnr B e oo T i e O W ORI NPV~
200
S102.000 5132.00 5162.00 5192 00 5222 00 5252.00 5202 .00 531200 5342 .00 5402 00 MHz

Reading Correct Measure-

No. Mk. Freq. Level Factor  ment Limit ~ Over

MHz dBuY dB/m dBuV/m dBuV/m dB Detector
1 5150.000 44.94 13.54 58.48 68.30 -9.82 peak
2 5150.000 35.74 13.54 49.28 5400 -472 AVG
3 * 5236.400 83.74 13.48 97.22  Fundamental Frequency AVG
4 X 5237354 93.11 13.48 106.59  Fundamental Frequency  PEaK
5 5350.000 45.67 13.40 59.07 68.30 -9.23 peak
6 5350.000 34.80 13.40 48.20 54.00 -580 AVG

Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)

TB-RF-074-1.0
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Report No.: TB-FCC173040

Page: 112 of 221
Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11ac(VHT80) Mode 5210 MHz (U-NII-1) Ant. A+B
Remark:
12000 dBu¥/m
3
b
4
(if"%”'v‘ VAT \Va¥a
70 ‘ L IRF] FCC PART 15407 [PEAK]
-‘L e'ﬁ] rlLl. 5
/ hw] .x:
_‘_{,,_ﬁ_ﬁ-,;/;\{ ‘\m.h_- ---\_,_\,.,___‘_‘,-nl-. .____M,,_,_*__:___‘_Mm —
200
ST02.000 5132.00 S162.00 S192.00 S22 00 S2%2.00 920200 Sazaon 934200 40200 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuY dB/m dBuv/m dBuv/m dB Detector
1 5150.000 48.25 13.54 61.79 68.30 -6.51 peak
2 5150.000 36.84 13.54 50.38 5400 -3.62 AVG
3 X 5236.400 100.90 13.48 114.38  Fundamental Frequency peak
4 * 5236.400 90.52 13.48 104.00 Fundamental Frequency AVG
5 5350.000 46.01 13.40 59.41 68.30 -8.89 peak
6 5350.000 36.27 13.40 49.67 5400 -433 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)
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Report No.: TB-FCC173040
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz

Ant. Pol. Horizontal

Test Mode: TX 802.11a Mode 5745 MHz (U-NII-3)

Remark:

1260  dBuV/m

75
3
X

X /o
2 val o
o B eE e B
25.0
H568.400 560840 5648.40 H688.40 5728 40 576840 5808.40 584840 5888.40 H968.40 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment  Limit  Over
MHz dBuV dB/m dBuV/m dBuV/m dB Detector
1 5650.000 45.35 13.69 59.04 68.30 -9.26 peak
2 5650.000 34.96 13.69 48.65 5400 -535 AVG
3 5725.000 52.26 13.89 66.15 122.30 -56.15 peak
4 5750.000 101.79 13.96 11575 12230 -6.55 peak
5 5850.000 4555 14.23 59.78 122.30 -62.52 peak
6 5925.000 4492 14.42 59.34 68.30 -8.96 peak
7 *  5925.000 35.16 14.42 49.58 5400 -442 AVG
Remark:

1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)

TB-RF-074-1.0
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Report No.: TB-FCC173040

Page: 114 of 221
Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11a Mode 5745 MHz (U-NII-3)
Remark:
1250 dBuV/m

75 | |

1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)

X )
> . — s o : -
s A B - e B AN
25.0
5568 400 5608 40 H648 40 SGEE 40 5728 .40 5768 40 HE08 40 G848 40 5888 40 G968 40 MH=z
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuv/m dBuVim dB Detector
1 5650.000 47.24 13.69 60.93 68.30 -7.37 peak
2 * 5650.000 35.90 13.69 49.59 5400 441 AVG
3 5725.000 54.95 13.89 68.84 122.30 -53.46 peak
4 5750.800 103.39 13.96 117.35 12230 -495 peak
5 5850.000 46.04 14.23 60.27 122.30 -62.03 peak
6 5925.000 45.08 14.42 59.50 68.30 -8.80 peak
7 5925.000 34.97 14.42 49.39 54.00 -461 AVG
Remark:
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Report No.: TB-FCC173040
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11a Mode 5825 MHz (U-NII-3)
Remark:
125.0  dBuV/m
4
x
(Hf"
5 ’
in
: : AR :
] Y % P (R [ (i [ g m—
25.0
5581000 5621.00 566100 5700.00 5741.00 5761.00 5821.00 586100 5901.00 5901.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment  Limit  Over
MHz dBuV/ dB/m dBuV/m dBuV/m dB Detector
1 5650.000 44.64 13.69 58.33 68.30 -9.97 peak
2 5650.000 34.72 13.69 48.41 54.00 -5.59 AVG
3 5725.000 46.37 13.89 60.26 122.30 -62.04 peak
4 5829.800 102.17 14.17 116.34 12230 -596 peak
5 5850.000 55.12 14.23 69.35 122.30 -52.95 peak
6 5925.000 45.98 14.42 60.40 68.30 -7.90 peak
7 * 5925000 35.70 14.42 50.12 54.00 -3.88 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)
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Report No.: TB-FCC173040
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz

Ant. Pol. Vertical

Test Mode: TX 802.11a Mode 5825 MHz (U-NII-3)

Remark:

1250 dBuV/m

75

X X J
. L
Z -
o - T N - T
25.0
5568.400 5608.40 5648.40 5688.40 5728.40 5768.40 5808.40 5848.40 5888.40 5968.40 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuV/m dBuV/m dB Detector

5650.000 45.28 13.69 58.97 68.30 -9.33 peak
5650.000 34.99 13.69 48.68 54.00 -532 AVG
5725.000 45.51 13.89 59.40 122.30 -62.90 peak
5821.800 102.30 14.15 116.45 12230 -5.85 peak
5850.000 50.14 14.23 64.37 122.30 -57.93 peak
5925.000 44.82 14.42 59.24 68.30 -9.06 peak
7 " 5925000 34.62 14.42 49.04 5400 -496 AVG

D | W N =

Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)
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Report No.: TB-FCC173040
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11n(HT20) Mode 5745 MHz (U-NII-3)
Remark:

1250 dBu¥/m

75 |
IRF) FCCRWART 15,407

3
X |
1 | ‘ 5 6
X | X ’ TET
. v S W . ok s B
2 3 ! “, 7
L v ESTIRTN e T T
250
5581.000 5621.00 5661.00 5701.00 5741.00 5781.00 5821.00 5861.00 5901.00 5981.00 MH=z

Reading Correct Measure-

No. Mk. Freq. Level Factor  ment Limit ~ Over

MHz dBuV/ dB/m dBuV/m dBuV/m dB Detector
1 5650.000 44.95 13.69 58.64 68.30 -9.66 peak
2 5650.000 34.65 13.69 48.34 54.00 -566 AVG
3 5725.000 52.70 13.89 66.59 122.30 -55.71 peak
4 5740.200 98.43 13.94 112.37 122.30 -9.93 peak
5 5850.000 45.19 14.23 59.42 122.30 -62.88 peak
6 5925.000 43.96 14.42 58.38 68.30 -9.92 peak
7 * 5925.000 34.86 14.42 49.28 54.00 472 AVG

Remark:

1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)
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TOBY

Report No.: TB-FCC173040
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11n(HT20) Mode 5745 MHz (U-NII-3)
Remark:
1250 dBuV/m
4
X
1
75 3
= |RF) KL PART 15 407
1 || El 6
® / \ = x :
5 : _,.--"‘;” : I-\"« <y
B P ———— LY MEE RN |
250
5593.000 S5633.00 S5673.00 5713.00 5753.00 5793.00 5833.00 5687300 5913.00 5993.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV/ dB/m dBuV/m dBuV/m dB Detector
1 5650.000 47.37 13.69 61.06 68.30 -7.24 peak
2 *  5650.000 35.05 13.69 48.74 54.00 -5.26 AVG
3 5725.000 57.75 13.89 71.64 122.30 -50.66 peak
4 5750.600 102.22 13.96 116.18 12230 -6.12 peak
5 5850.000 46.54 14.23 60.77 122.30 -61.53 peak
6 5925.000 45.96 14.42 60.38 68.30 -7.92 peak
7 5925.000 34.28 14.42 48.70 54.00 -5.30 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)
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Report No.: TB-FCC173040
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz

Ant. Pol. Horizontal

Test Mode: TX 802.11n(HT20) Mode 5825 MHz (U-NII-3)
Remark:

1250 dBuV/m

75

25.0
5581.000 5621.00 5661.00 5701.00 5741.00 5781.00 5821.00 '5861.00 5901.00 5981.00 MHz

Reading Correct Measure-

No. Mk. Freq. Level Factor ment  Limit  Over

MHz dBuV/ dB/m dBuV/m dBuv/m dB Detector
1 5650.000 44.12 13.69 57.81 68.30 -10.49 peak
2 5650.000 34.82 13.69 48.51 54.00 -549 AVG
3 5725.000 45.56 13.89 59.45 122.30 -62.85 peak
4 5820.200 100.78 14.15 114.93 12230 -7.37 peak
5 5850.000 44.98 14.23 59.21 122.30 -63.09 peak
6 5925.000 45.00 14.42 59.42 68.30 -8.88 peak
7 * 5925000 35.65 14.42 50.07 54.00 -3.93 AVG

Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)
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Report No.: TB-FCC173040
TOBY Page: 120 of 221

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz

Ant. Pol. Vertical

Test Mode: TX 802.11n(HT20) Mode 5825 MHz (U-NII-3)
Remark:

1250 dBuv/m

75

25.0
5581.000 5621.00 566100 5701.00 5741.00 5781.00 5821.00 5861.00 5901.00 5981.00 MHz

Reading Correct Measure-

No. Mk. Freq. Level Factor  ment Limit ~ Over

MHz dBuV/ dB/m dBuV/m dBuV/m dB Detector
1 5650.000 4541 13.69 59.10 68.30 -9.20 peak
2 5650.000 35.00 13.69 48.69 54.00 -531 AVG
3 5725000 4593 13.89 59.82 122.30 -62.48 peak
4 5830.600 103.16  14.18 117.34 12230 -4.96 peak
5 5850.000 51.36 14.23 65.59 122.30 -56.71 peak
6 5925.000 46.18 14.42 60.60 68.30 -7.70 peak
7 * 5925000 3555 14.42 49.97 54.00 -403 AVG

Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)
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Report No.: TB-FCC173040
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11ac(VHT20) Mode 5745 MHz (U-NII-3)
Remark:
1250 dBuV/m
4
X
||/'--._,-1.
N
75 |
I 3 ‘ [RF] REC PART 15.407
| X |
; 0 :
2 ]
I . i —— e LT —
25.0
5593.000 5633.00 5673.00 5713.00 5753.00 5793.00 5833.00 5873.00  5913.00 5993.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuY/ dB/m dBuV/m dBuV/m dB Detector
1 5650.000 46.15 13.69 59.84 68.30 -8.46 peak
2 *  5650.000 34.61 13.69 48.30 5400 -570 AVG
3 5725.000 53.07 13.89 66.96 122.30 -55.34 peak
4 5740.200 99.55 13.94 113.49 12230 -8.81 peak
5 5850.000 45.02 14.23 59.25 122.30 -63.05 peak
6 5925.000 4534 14.42 59.76 68.30 -8.54 peak
7 5925.000 33.72 14.42 48.14 5400 -5.86 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)
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Report No.: TB-FCC173040
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11ac(VHT20) Mode 5745 MHz (U-NII-3)
Remark:
1250 dBuV/m
4
®
(‘J\
75 3 ‘
X || [RF] NCC PART 15.407
X [ %
7 — — 7 i
OO S~ S SRR ~——— S| L— -—wx_.__._.ﬂ_.m_._-m—il
250
5593.000 5633.00 S56/3.00 5300 553,00 Sf93.00 H833.00 S8/73.00 Y9300 5993.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuVv dB/m dBuV/m dBuV/m dB Detector
1 5650.000 45.69 13.69 59.38 68.30 -8.92 peak
2 * 5650.000 34.88 13.69 48.57 54.00 -543 AVG
3 5725.000 56.04 13.89 69.93 122.30 -52.37 peak
4 5740.200 100.40 13.94 114.34 12230 -7.96 peak
5 5850.000 44.93 14.23 59.16 122.30 -63.14 peak
6 5925.000 45.30 14.42 59.72 68.30 -8.58 peak
7 5925.000 33.65 14.42 48.07 5400 -593 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)

TB-RF-074-1.0
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Report No.: TB-FCC173040

Page: 123 of 221
Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11ac(VHT20) Mode 5825 MHz (U-NII-3)
Remark:

125.0  dBuV/m

250|

5593.000 5633.00 5673.00 5713.00 5753.00 5793.00 5833.00 5873.00

5913.00

5993.00 MHz

Reading Correct Measure-

No. Mk. Freq. Level Factor  ment Limit ~ Over

MHz dBuv dB/m dBuv/m dBuv/m dB Detector
1 5650.000 44.98 13.69 58.67 68.30 -9.63 peak
2 5650.000 34.28 13.69 47.97 54.00 -6.03 AVG
3 5725.000 46.02 13.89 59.91 122.30 -62.39 peak
4 5830.600 102.17 14.18 116.35 122.30 -5.95 peak
5 5850.000 51.15 14.23 65.38 122.30 -56.92 peak
6 5925.000 46.82 14.42 61.24 68.30 -7.06 peak
7 * 5925.000 35.48 14.42 49.90 5400 -4.10 AVG

Remark:

1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)

TB-RF-074-1.0



Report No.: TB-FCC173040
TOBY Page: 124 of 221

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz

Ant. Pol. Vertical

Test Mode: TX 802.11ac(VHT20) Mode 5825 MHz (U-NII-3)
Remark:

1260  dBuV/m

75

25.0
5593.000 5633.00 S673.00 5713.00 5753.00 5793.00 5833.00 5873.00 5913.00 539300 MH=z

Reading Correct Measure-

No. Mk. Freq. Level Factor = ment Limit ~ Over

MHz dBuY/ dB/m dBuV/m dBuV/m dB Detector
1 5650.000 44.75 13.69 58.44 68.30 -9.86 peak
2 5650.000 34.55 13.69 48.24 54.00 -576 AVG
3 5725.000 46.01 13.89 59.90 122.30 -62.40 peak
4 5819.400 101.22 14.14 115.36 12230 -6.94 peak
5 5850.000 47.92 14.23 62.15 12230 -60.15 peak
6 5925.000 44.82 14.42 59.24 68.30 -9.06 peak

7 5925.000 34.34 14.42 48.76 54.00 -524 AVG

Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)
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Report No.: TB-FCC173040
TOBY Page: 125 of 221

Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz

Ant. Pol. Horizontal

Test Mode: TX 802.11n(HT40) Mode 5755 MHz (U-NII-3)
Remark:

125.0 dBuV/m

75|
l‘ (RF) FOE, PART 15.407

N 5 B
. X X
b\ =
e — e ERES, Pl
25.0
5587.000 5627.00 5667.00 5707.00 5747.00 5787.00 5827.00 5867.00 5907.00 5987.00 MHz

Reading Correct Measure-

No. Mk. Freq. Level Factor ment Limit Over

MHz dBuVY dB/m dBuV/m dBuV/m dB Detector
1 5650.000 46.63 13.69 60.32 68.30 -7.98 peak
2 5650.000 36.02 13.69 49.71 5400 -429 AVG
3 5725.000 59.25 13.89 73.14 122.30 -49.16 peak
- 5748.000 98.39 13.96 11235 12230 -9.95 peak
5 5850.000 45.84 14.23 60.07 122.30 -62.23 peak
6 5925.000 45.76 14.42 60.18 68.30 -8.12 peak
7 *  5925.000 3540 14.42 49.82 5400 -418 AVG

Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)

TB-RF-074-1.0
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11n(HT40) Mode 5755 MHz (U-NII-3)
Remark:
1250 dBuV/m
4
®
T
(e 3 \
* [AF) FCC PAR 15.407
X \_ X s
- . o Dy 2
i A et e R
250
9560400 560040 S640.40 560040 572040 5760.40 5600.40 5840.40 500040 596040 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuY dB/m dBuV/m dBuV/m dB Detector
1 5650.000 4545 13.69 59.14 68.30 -9.16 peak
2 5650.000 35.24 13.69 48.93 5400 -5.07 AVG
3 5725.000 58.28 13.89 7217 122.30 -50.13 peak
4 5752400 101.16 13.96 11512 12230 -7.18 peak
5 5850.000 46.39 14.23 60.62 122.30 -61.68 peak
6 5925.000 45.36 14.42 59.78 68.30 -8.52 peak
7 * 5925.000 3535 14.42 49.77 5400 -423 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)
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TOBY Page: 127 of 221
Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11n(HT40) Mode 5795 MHz (U-NII-3)
Remark:
IZS.I.J dBuV/m
4
X
[ ‘.f‘—"d_'||
|
\ K (RF) FCCPART 15.407
J \ i P
/ \
~ "--\_‘. x .
A - -\\ - n F
T o |
2&11:
5582 000 S5622.00 566200 5702.00 5742.00 5782.00 5822 00 5862 00 530200 598200 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuVv dB/m dBuV/m dBuv/m dB Detector
1 5650.000 44.98 13.69 58.67 68.30 -9.63 peak
2 5650.000 35.07 13.69 48.76 5400 -524 AVG
3 5725.000 46.66 13.89 60.55 122.30 -61.75 peak
4 5810.000 101.19 14.12 115.31 122.30 -6.99 peak
5 5850.000 53.98 14.23 68.21 122.30 -54.09 peak
6 5925.000 46.36 14.42 60.78 68.30 -7.52 peak
7 * 5925.000 3511 14.42 49.53 5400 -447 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)

TB-RF-074-1.0
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11n(HT40) Mode 5795 MHz (U-NII-3)
Remark:
1250 dBuV/m
4
X
{r_.wh_hl
. ﬂ |
: x ) oy
= = _Mj_“ _N___g__—"/-'
250
5560 400 5600.40 5640840 SGO0.40 572040 5760.40 5600 40 5040.40 5800 40 596040 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment  Limit  Over
MHz dBuV dB/m dBuV/m dBuV/m dB Detector
1 5650.000 46.65 13.69 60.34 68.30 -7.96 peak
2 5650.000 35.27 13.69 48.96 5400 -5.04 AVG
3 5725.000 48.21 13.89 62.10 122.30 -60.20 peak
4 5782.000 9943 14.05 11348 12230 -8.82 peak
5 5850.000 46.75 14.23 60.98 122.30 -61.32 peak
6 5925.000 45.82 14.42 60.24 68.30 -8.06 peak
7 * 5925000 3541 14.42 49.83 5400 -417 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11ac(VHT40) Mode 5755 MHz (U-NII-3)
Remark:
1250 dBuY/m
4
.
{ _"'f"""-"l
75 3
| b [AF] FCOWART 15.407
| ) \ y
| 1 / \. % %
b - > et v 7
_L. T SR B e s s L PV M. S MY
25.0
5582.000 5622.00 5662.00 5702.00 5742.00 5782.00 5822.00 5862.00 5302.00 5982.00 MHz

Reading Correct Measure-

No. Mk. Freq. Level Factor  ment Limit ~ Over

MHz dBuV/ dB/m dBuV/m dBuV/m dB Detector
1 5650.000 44.90 13.69 58.59 68.30 -9.71 peak
2 5650.000 35.64 13.69 49.33 54.00 -4.67 AVG
3 5725.000 58.72 13.89 72.61 122.30 -49.69 peak
4 5766.800 100.34  14.01 114.35 12230 -7.95 peak
5 5850.000 46.04 14.23 60.27 122.30 -62.03 peak
6 5925.000 45.96 14.42 60.38 68.30 -7.92 peak

7 * 5925000 35.02 14.42 49.44 5400 -4.56 AVG

Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)

3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)

TB-RF-074-1.0
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Report No.: TB-FCC173040
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11ac(VHT40) Mode 5755 MHz (U-NII-3)
Remark:
1250 dBuV/m
4
x
ir‘——xﬂ*'
5 3
X [RF] FCCPART 15,407
1 ) 1 5 8
b I X %
2 ,f*d e y
i Mk - ———— Sl P SO * S RN
25.0
5582.000 5622.00 566200 570200 574200 578200  5822.00 586200  5902.00 5382.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor  ment Limit ~ Over
MHz dBuVv dB/m dBuV/m dBuV/m dB Detector
1 5650.000 46.06 13.69 59.75 68.30 -8.55 peak
2 5650.000 3572 13.69 49.41 5400 -459 AVG
3 5725.000 5842 13.89 72.31 122.30 -49.99 peak
4 5752400 10042 13.96 11438 12230 -7.92 peak
5 5850.000 4573 14.23 59.96 122.30 -62.34 peak
6 5925.000 45.03 14.42 59.45 68.30 -8.85 peak
7 * 5925.000 35.16 14.42 49.58 5400 -442 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)
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Report No.: TB-FCC173040

Page: 131 of 221
Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11ac(VHT40) Mode 5795 MHz (U-NII-3)
Remark:
1250 dBuV/m
4
X
i
A
A
| |
h
| ‘ i (RF) FCC\PART 15.407
N S | ;
;I{ x il I\."\‘ x E A
SO SN ¥ SIS IS e 2 [T
25.0
K582 000 5B22.00 HEE2.00 570200 5742.00 5782 00 5822 00 H8E2. 00 5902 00 5982 00 MH=z
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuv/m dBuv/m dB Detector
1 5650.000 45.05 13.69 58.74 68.30 -9.56 peak
2 *  5650.000 34.94 13.69 48.63 5400 -5.37 AVG
3 5725.000 46.23 13.89 60.12 122.30 -62.18 peak
4 5792400 101.61 14.08 11569 12230 -6.61 peak
5 5850.000 51.33 14.23 65.56 122.30 -56.74 peak
6 5925.000 45.05 14.42 5947 68.30 -8.83 peak
7 5925.000 34.07 14.42 48.49 5400 -551 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11ac(VHT40) Mode 5795 MHz (U-NII-3)
Remark:
1250 dBuV/m
75 ' |
IRF] FCC PA 15.407
5 3 | l 5 6
& X o e T o s ‘
- 7 - ___m_'__ .../.‘.." - : \'.1....._.\\ — ;M___ 2 J
o A PRSI "AN——— S |
250 ‘
5568.400 5608.40 564840 568840 572840  5768.40  5808.40 584840  5888.40 5968.40 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuV/m dBuV/m dB Detector
1 5650.000 45.40 13.69 59.09 68.30 -9.21 peak
2 5650.000 35.12 13.69 48.81 54.00 -5.19 AVG
3 5725.000 47.00 13.89 60.89 122.30 -61.41 peak
4 5809.200 101.31 14.12 11543 12230 -6.87 peak
5 5850.000 46.84 14.23 61.07 122.30 -61.23 peak
6 5925.000 47.04 14.42 61.46 68.30 -6.84 peak
7 * 5925.000 35.31 14.42 49.73 54.00 -427 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)
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Report No.:
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Page: 133 of 221
Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Horizontal
Test Mode: TX 802.11ac(VHT80) Mode 5775 MHz (U-NII-3)
Remark:
1250 dBuV/m
5 [HF) FLY, PART 15.407
4 6
-
e r-'-.-\_.__,ﬂ.__h-._m“‘ I _;_ i
25.0|
S5507.000 5627 .00 5667.00 S707.00 5747.00 S767.00 5827.00 SO67.00 590700 5967.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB/m dBuVv/m dBuV/m dB Detector
1 5650.000 46.45 13.69 60.14 68.30 -8.16 peak
2 5650.000 3540 13.69 49.09 5400 -491 AVG
3 5725.000 55.57 13.89 69.46 122.30 -52.84 peak
4 5784.600 94.62 14.05 108.67 122.30 -13.63 peak
5 5850.000 51.68 14.23 65.91 122.30 -56.39 peak
6 5925.000 45.92 14.42 60.34 68.30 -7.96 peak
7 * 5925.000 35.55 14.42 49.97 5400 -4.03 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)

TB-RF-074-1.0
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Ant. Pol. Vertical
Test Mode: TX 802.11ac(VHT80) Mode 5775 MHz (U-NII-3)
Remark:
1250  dBuV/m
4
®
A ATAY VAT ATAY x'l
i z | )5( (R FCC PART 15 407
: | :
® | f L X
e e AF) FCL B
R o P — 7
S Ter—
25.0
S5600.000 5640.00 5680.00 5720.00 5760.00 580000 5840.00 5880.00 592000 600000 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuy dB/m dBuV/m dBuV/m dB Detector
1 5650.000 46.87 13.69 60.56 68.30 -7.74 peak
2 * 5650.000 36.37 13.69 50.06 5400 -3.94 AVG
3 5725.000 56.34 13.89 70.23 122.30 -52.07 peak
4 5784.000 94.69 14.05 108.74 122.30 -13.56 peak
5 5850.000 53.91 14.23 68.14 12230 -54.16 peak
6 5925.000 45.89 14.42 60.31 68.30 -7.99 peak
7 5925.000 35.12 14.42 49.54 5400 -446 AVG
Remark:
1. Corr. = Antenna Factor (dB/m) + Cable Loss (dB)
2. Peak/AVG (dBupV/m)= Corr. (dB/m)+ Read Level (dBuV)
3. Margin (dB) = Peak/AVG (dBpV/m)-Limit PK/AVG(dBuV/m)
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Attachment D--Bandwidth Test Data
Temperature: 25, %C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Test Mode: TX 802.11a Mode (U-NII-1) Antenna A
Channel Frequency 26dB Bandwidth 99% Bandwidth
(MHz) (MHz) (MHz)
36 5180 20.30 16.405
40 5200 19.48 16.484
48 5240 19.96 16.481
802.11a Mode
- o N Antenh; A--E8O MHzii - ]
B eyt specnm Ao Occuped B0 : =

RL

| RE AC |
Center Freq 5.180000000 GHz Center Freq: 5180000000 GHz

SENSE:INT)| ALIGN AUTO [ 07:31:55 PMMay 19, 2020

Radic Std: None
+p Trig: Free Run Avg|Hold: 10110
#FGain:Low #Atten: 30 dB Radio Device: BTS

#Res BW 200 kHz

Occupied Bandwidth Total Power 9.39 dBm
16.405 MHz

Transmit Freq Error 34.336 kHz % of OBW Power 99.00 %

x dB Bandwidth

#VBW 620 kHz Sweep 1.333 ms|

20.30 MHz x dB -26.00 dB

IMSG

[y sTatus

TB-RF-074-1.0
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Report No.: TB-FCC173040
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802.11a Mode

Antenna A---5200 MHz

B Keysight Spectrum Analyzer - U:CUp\ed BW

B

RL__ | RF___[500 AC

SENSE:INT)| ALIGN AUTO |

07:32:15 PMMay 19, 2020

#IFGain:Low

Occupied Bandwidth

16.484 MHz
8.109 kHz
19.48 MHz

Transmit Freq Error
x dB Bandwidth

+p. Trig: FreeRun

Center Freq: 5.200000000 GHz
Avg|Hold: 10/10
#Atten: 30 dB

#VBW 620 kHz

Total Power 9.51 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 1.333 ms|

IMSG

[% STATUS

802.11a Mode

Antenna A---5240 MHz

BN Keysight Spartrum Ana\yzer Orcup\ed BW
o

= |

SENSE:INT)|

ALIGN AUTO |

07:32:36 PMMay 19, 2020

#IFGain:Low

Center Freq: 5.240000000 GHz
+p Trig: Free Run Avg|Hold: 10110
#Atten: 30 dB

Radic Std: None

Radio Device: BTS

#Res BW 200 kHz

Occupied Bandwidth

16.481 MHz
1.849 kHz
19.96 MHz

Transmit Freq Error
x dB Bandwidth

#/BW 620 kHz

Total Power 10.6 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Sweep 1.333 ms|

IMSG

[y sTatus

TB-RF-074-1.0
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Test Mode: TX 802.11a Mode (U-NII-1) Antenna B
Channel Frequency 26dB Bandwidth 99% Bandwidth
(MHz) (MHz) (MHz)
36 5180 20.24 16.496
40 5200 19.66 16.475
48 5240 19.34 16.502
802.11a Mode
- ~ AntennaB--5180 MHz -
BB Keysght specum Az Ocuped W =

RL RF |50 AC SENSE:INT)| ALIGN AUTO [
Center Freq: 5.180000000 GHz

+p Trig: Free Run Avg|Hold: 10110
#Atten: 30 dB

07:31:59 PMMay 19, 2020
Radic Std: None

#FGain:Low Radio Device: BTS

Y e l-_-

#VBW 620 kHz Sweep 1.333 ms|

Total Power 11.5 dBm

Occupied Bandwidth

16.496 MHz
27.687 kHz
20.24 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

IMSG [y sTatus

TB-RF-074-1.0
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Report No.: TB-FCC173040
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802.11a Mode

Antenna B---5200 MHz

B Keysight Spectrum Analyzer - U:CUp\ed BW

B

RL__ | RF___[500 AC

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.475 MHz

SENSE:INT ALIGN AUTO |
Center Freq: 5.200000000 GHz
Trig: Free Run Avg|Hold: 10/10
#Atten: 30 dB

07:32:19 PMMay 19,2020
Radio Std: None

——

#IFGain:Low Radio Device: BTS

T R S WA vl

#VBW 620 kHz Sweep 1.333 ms|

Total Power 11.3 dBm

6.221 kHz
19.66 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

[% STATUS

802.11a Mode

Antenna B---5240 MHz

BN Keysight Spartrum Analyzer - Orcup\ed BW

= |

SENSE:INT)|

ALIGN AUTO |
Center Freq: 5.240000000 GHz

Trig: Free Run Avg|Hold: 10110
#Atten: 30 dB

07:32:40 PMMay 19, 2020
Radic Std: None

——

#FGain:Low Radio Device: BTS

#Res BW 200 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.502 MHz

T e D R

I
-_I-Mu Mg
N

#VBW 620 kHz Sweep 1.333 ms|

Total Power 11.4 dBm

30.945 kHz
19.34 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

[y sTatus

TB-RF-074-1.0



TOBY
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Test Mode: TX 802.11n(HT20) Mode (U-NII-1) Antenna A
Channel Frequency 26dB Bandwidth 99% Bandwidth
(MHz) (MHz) (MHz)

36 5180 20.79 17.622

40 5200 20.50 17.622

48 5240 20.33 17.540

802.11n(HT20) Mode
- ~ Antenna A--5180 MHz -
B Keysight Spectrum Analyzer - Occupied BW _ o e )

RL RF

Center req 5.1

AC | SENSE:INT ALIGN AUTO | 07:27:10 PMMay 19, 2020
Center Freq: 5.180000000 GHz Radic Std: None
+p Trig: Free Run Avg|Hold: 10110
#IFGain:Low #Atten: 30 dB Radio Device: BTS

x dB Bandwidth

Occupied Bandwidth Total Power 9.72 dBm

Transmit Freq Error 633 Hz % of OBW Power 99.00 %

#VBW 620 kHz Sweep 1.333 ms|

17.622 MHz

20.79 MHz x dB -26.00 dB

IMSG

[y sTatus

TB-RF-074-1.0
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802.11n(HT20) Mode

Antenna A---5200 MHz

B Keysight Spectrum Analyzer - U:CUp\ed BW

B

RL__ | RF___[500 AC

SENSE:INT)|

ALIGN AUTO |

07:26:37 PMMay 19, 2020

—.—
#IFGain:Low

Occupied Bandwidth

17.622 MHz
33.272 kHz
20.50 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.200000000 GHz
Trig: Free Run Avg|Hold: 10/10
#Atten: 30 dB

#VBW 620 kHz

Total Power 10.6 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 1.333 ms|

IMSG

[% STATUS

802.11n(HT20) Mode

Antenna A---5240 MHz

BN Keysight Spartrum Ana\yzer Orcup\ed BW
o

= |

SENSE:INT)|

ALIGN AUTO |

07:27:54 PMMay 19, 2020

—.—
#IFGain:Low

Center Freq: 5.240000000 GHz
Trig: Free Run Avg|Hold: 10110
#Atten: 30 dB

Radic Std: None

Radio Device: BTS

#Res BW 200 kHz

Occupied Bandwidth

17.540 MHz
44.585 kHz
20.33 MHz

Transmit Freq Error
x dB Bandwidth

#/BW 620 kHz

Total Power 11.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Sweep 1.333 ms|

IMSG

[y sTatus

TB-RF-074-1.0



TOBY

Report No.: TB-FCC173040

Page: 141 of 221
Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Test Mode: TX 802.11n(HT20) Mode (U-NII-1) Antenna B
Channel Frequency 26dB Bandwidth 99% Bandwidth
(MHz) (MHz) (MHz)
36 5180 19.91 17.599
40 5200 20.37 17.592
48 5240 20.54 17.573
802.11n(HT20) Mode
- ~ AntennaB--5180MHz -
B Keysight Spectrum Analyzer - Occupied BW o e )

RL RF

Center req 5.1

AC | SENSE:INT ALIGN AUTO | 07:27:14 PMMay 19, 2020
Center Freq: 5.180000000 GHz Radic Std: None
+p Trig: Free Run Avg|Hold: 10110
#IFGain:Low #Atten: 30 dB Radio Device: BTS

x dB Bandwidth

Occupied Bandwidth Total Power 12.5 dBm

Transmit Freq Error 32.104 kHz % of OBW Power 99.00 %

#VBW 620 kHz Sweep 1.333 ms|

17.599 MHz

19.91 MHz x dB -26.00 dB

IMSG

[y sTatus

TB-RF-074-1.0
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802.11n(HT20) Mode

Antenna B---5200 MHz

B Keysight Spectrum Analyzer - U:CUp\ed BW

B

RL__ | RF___[500 AC

10 dBidiv Ref 20.00 dBm
9

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

SENSE:INT)| ALIGN AUTO |

07:26:41 PMMay 19, 2020

Center Freq: 5.200000000 GHz
+p. Trig: FreeRun Avg|Hold: 10/10

#IFGain:Low #Atten: 30 dB

#VBW 620 kHz

Total Power 11.6 dBm

17.592 MHz

23.701 kHz

% of OBW Power
x dB

99.00 %

20.37 MHz -26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 1.333 ms|

IMSG

[% STATUS

802.11n(HT20) Mode

Antenna B---5240 MHz

BN Keysight Spartrum Analyzer - Orcup\ed BW

= |

SENSE:INT)| ALIGN AUTO [

07:27:58 PMMay 19, 2020

Center Freq: 5.240000000 GHz
+p Trig: Free Run Avg|Hold: 10110

#IFGain:Low #Atten: 30 dB

Radic Std: None

Radio Device: BTS

#Res BW 200 kHz

Occupied Bandwidth

17.573 MHz
10.307 kHz
20.54 MHz

Transmit Freq Error
x dB Bandwidth

#/BW 620 kHz

Total Power 11.8 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Sweep 1.333 ms|

IMSG

[y sTatus

TB-RF-074-1.0
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Temperature: 25 C Relative Humidity: | 55%
Test Voltage: AC 120V/60Hz
Test Mode: TX 802.11ac(VHT20) Mode (U-NII-1) Antenna A
Channel Frequency 26dB Bandwidth 99% Bandwidth
(MHz) (MHz) (MHz)

36 5180 20.41 17.569

40 5200 20.29 17.622

48 5240 20.20 17.617

802.11ac(VHT20) Mode

Antenna A---5180 MHz

BE Keysight Spectrum Analyz: upied BW =
RL RE AC | SENSE:INT ALIGN AUTO | 07:33:15 PMMay 19, 2020
Center Freq 51 Center Freq: 5.180000000 GHz Radic Std: None
+p Trig: Free Run Avg|Hold: 10110
#IFGain:Low #Atten: 30 dB Radio Device: BTS

#VBW 620 kHz Sweep 1.333 ms|

Occupied Bandwidth Total Power 9.15 dBm
17.569 MHz

Transmit Freq Error 39.914 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.41 MHz x dB -26.00 dB

IMSG [y sTatus

TB-RF-074-1.0
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802.11ac(VHT20) Mode

Antenna A---5200 MHz

B Keysight Spectrum Analyzer - U:CUp\ed BW

B

RL__ | RF___[500 AC

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

17.622 MHz

33.120 kHz

SENSE:INT ALIGN AUTO |
Center Freq: 5.200000000 GHz
Trig: Free Run Avg|Hold: 10/10
#Atten: 30 dB

07:33:38 PMMay 19,2020
Radio Std: None

——

#IFGain:Low Radio Device: BTS

#VBW 620 kHz Sweep 1.333 ms|

Total Power 9.38 dBm

% of OBW Power
x dB

99.00 %

20.29 MHz -26.00 dB

IMSG

[% STATUS

802.11ac(VHT20) Mode

Antenna A---5240 MHz

BN Keysight Spartrum Ana\yzer Orcup\ed BW
o

= |

SENSE:INT)|

07:34:05 PMMay 19, 2020
Radic Std: None

ALIGN AUTO |
Center Freq: 5.240000000 GHz

Trig: Free Run Avg|Hold: 10110
#Atten: 30 dB

——

#FGain:Low Radio Device: BTS

#Res BW 200 kHz

Occupied Bandwidth

17.617 MHz
39.686 kHz
20.27 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz Sweep 1.333 ms|

Total Power 10.8 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

[y sTatus

TB-RF-074-1.0





